\WAHLAP TECH

OWNER’S MANUAL

Ver.2.00

. A\ WARNING

@ For safety reasons, please read the manual first before plugging in machine.
@ Please keep this manual properly for convenient reference as needed.




About This Manual

Thank you for purchasing this product.

The manual describes how to install, set up, use and maintain the product.
The main purpose of the manual is to instruct how to operate the product
correctly and safely. Please follow all the safety and warning instructions in
the manual to avoid personal injury and product damage.

This product may only be maintained by a technician. A technician mainly
refers to a person who has obtained a certificate of senior middle school
related to mechanical engineering, electrical engineering or at a level equal
to that of technical senior middle school graduates, and is engaged routinely
in the maintenance, management, repair of amusement machine.

When transferring the ownership of this product, be sure to provide this
manual with the machine.

For further information about the game and repair (including consumables),
please contact our company.

© GuangZhou Wahlap Technology Corporation Limited All Rights Reserved.

Unauthorized reproduction of this document or any of its contents in
any form is strictly forbidden.



Table of Contents

About This Manual

1. Safety Precautions . ... ... i 1
1.1 Warning StiCKers. . . ..o e 1
1.2 Placing Site . . ..ottt e 1
1.3 Safety Precautions . .. ...t e e e e e e 2
1.4 Precaution during Play . . .. ..ot e 3
1.5 Transporting and MOVING . . . ..ottt e e 3
1.6 Installingand Placing . . . ... ..ottt e e e 4
1.7 Caution & Warning StCKerS . . ... v i e e e e e e e 5

2. Product DesCription . .. .. ..o 6
2.1 ProducCt SPecCifiCation . ... ...ttt e 6
2.2 OVBIVIBW .« ettt et e e e e e e e e e e e 7
2.3 Parts Name . ... e e 8
2.4 Shipment LisSt. . ..o e e e 9
2.5 Packing List. . . ..o e 10
2.6 Instructions forinstallation ....... ... . . 11
2.7 WaAITANTY ..o e e e e 12

3. Game DesCHPtioN . ... 13
3.1 Appearance DeSign . ... ...t e 13
3.2 Game introdUCHION . . ...ttt e 13
3.3 HOW O play . . oo e 13

4. Testand Setting . ... 14
4.1 Description about service panel and power switch. .. ......... ... ... ... .. ... 14
4.2 TeStMENU . ... e e e 15

4.2.1 Input test, output test and other self-tests .. ......... .. .. .. . .. 15
4.2.2 U-shaped photoelectricunittest. . ........... . ... 18
4.3 Game parameter setting-factory setting .. ........ .. i 19
4.3.1 STotalticketS. . ..o e 20
4.4 Bookkeeping Data. . .. ..ottt 21
4.5 Record query of tenrounNds . ... ..ot e 22
4.6 Data Clear. ... .ot e 23
4.6.1 Clearing of number of remaining coins and lotteries. .. ................... 23
4.6.2 Total reVENUE CleaAr . .o v ittt 23
4.7 Errorplace guide. . . ..oo i e e e 24
4.8 Error NO.QUIE. . . ..ot e e e e e 25

5. Maintenance and ServiCe. . ... ...ttt 28

5.1 Maintenance and SEIVICE . . . . ..ottt it e e e 28



5.2 Part Replacement . . . ... e e 29

5.3
5.4

521 LOGORGBLED Change. .. ... ...ttt et eeaan 29
5.2.2 LOGOWhite LEDchange . ...t e e 29
5.2.3 Stand bordering RGB LED change ......... ..., 30
5.2.4 Standinterior RGBLED change ...........c.oiiiiiiiiiinnnnn.. 30
5.2.5 Console bordering RGBLED change .............. .ot 31
5.2.6 Side bordering RGBLED change . ...........iiuiiiiiiiiiinnennen.. 32
5.2.7 Frontside trimming RGBLED change ............ ..., 32
5.2.8 Cover RGB LED Change ..........iiiini i e e 33
5.29 Hillside RGBLED Change. . ...... ..ottt 33
5210 AXe RGBLED Change. . . ... ..ttt et et e e 35
5.2.11 Bonuswhite LEDchange ......... ... i 35
5.2.12 JP(BONUS) digitaltubechange...........c.oiiiiiniiiiiiinn.. 36
5.2.13 Scoredigitaltube change .. ... i e 36
5.2.14 Replacementof speaker. .. ... ... i e 36
5.2.15 Axe electromagnetchange . ........ ... i 37
5.2.16 Front slider electromagnetchange. ............ .. . ... 37
5.2.17 Small tree electromagnetchange. ......... ... i, 38
5.2.18 Opposite photoelectric board change of axereset . ..................... 39
5.2.19 JP (Bonus) Ticket control motorchange................ ... ... ...... 39
5.2.20 JP (Bonus) Ticket control U-shaped photoelectric board change......... 40
5.2.21 Slope photoelectric detection boardchange ........ .. .. .. .. ... .... 40
5.2.22 Linearslider change. . ... ..ot e e e 41
5.2.23 Adjustment of Imit SCrew. . . ... ... i e 42
5.2.24 Coolingfanchange ............ i e 43
5.2.25 Ticketdispenserchange. ........ ... . 43
5.2.26 Coinselector change. . ...« e 43
5.2.27 Replacement of fuSe . ... ..o e e 44
5.2.28 Service panel 5V LCD screenchange . ......... ..o, 44
5.2.29 Service panel buttonboardchange .......... ... . .. il 44
5.2.30 Replace powerbox ... ... ... 45
5.2.31 Characterassemblychange......... ... i, 45
Replacement or repairing of main-board. . ........... .. i i 46
Overseas-version ticket dispenser (only for overseas-version ticket dispenser). . . .. 49
5.4.1 Replacement of overseas-version ticket dispenser. . ........ ... ... ... ..... 50

5.4.2 Replacement of overseas-version ticket dispenser pin-board. . ............. 51



6. Assembly Drawing . ... ... oo 52

6.1 ASSemMDIY Tree Drawing . . . .« ot vttt et e e e e e e 52
6.2 General assembly (FMG2-0000000) . . . ..ot ittt e et e e 53
6.3 Frame assembly (FMG2-0100000) . . ...ttt ittt e ettt e e 55
6.3.1 Box assembly (FMG2-0101000). . . ..t ot vttt e 56
6.3.2 Power box assembly (FMG2-0102000). . ... ...ttt 58
6.3.3 Service panel assembly (FMG2-0103000) . ......cvviiiiinnennnn.. 59
6.3.4 Circuit board assembly (FMG2-0104000) .. .....vitt it 60
6.3.5 Switching power supply assembly (FMG2-0105000) . ..............c..... 61
6.3.6 Coin box assembly (FMG2-0106000). . .. ...t ittt e i 62
6.3.7 Front side LED assembly of machine(FMG2-0107000) . .................. 63
6.3.8 Axe seat assembly (FMG2-0108000) .. ...ttt 64
6.3.9 Hillside assembly (FMG2-0109000) .. ... ..ttt 66
6.3.9.1 Score electric eye assembly (FMG2-0109000-01) . ................ 68

6.3.9.2 Stop rack assembly (FMG2-0109000-02) ... ....oviviiinnneenn. 69

6.3.9.3 Regulating motor assembly (FMG2-0109000-03). . .. .............. 70

6.3.9.4 Small tree electromagnet group (FMG2-0109000-04).............. 71

6.3.9.5 Motor assembly (FMG2-0109000-05). . ......cviiinnnann. 72

6.3.9.6 Motor photo eye board assembly (FMG2-0109000-06) ............. 73

6.3.9.7 Left bearing assembly (FMG2-0109000-07) . . .....cvvvivneenn. 74

6.3.9.8 Character assembly (FMG2-0109000-08). . . ......covivven... 75

6.3.10 Console decoration assembly (FMG2-0110000). . . .......cvviueinnennn.. 76
6.3.11 Start button assembly (FMG2-0112000). . ... ..ottt 77

6.4 General assembly of stand (FMG2-0200000). . . . ..ottt ittt eee e 78
6.4.1 Stand assembly (FMG2-0201000) . .. ...t v ittt e e e et 80
6.4.2 Stand interior assembly (FMG2-0202000) ... ....ccvitiiittininenn.. 81
6.4.3 LOGO LED box assembly (FMG2-0203000). . .. ..o ovviii i, 82
6.4.4 Sign board LED assembly 1 (FMG2-0204000) . .. ......covitieinennnn. 83
6.4.5 Bonus LED assembly (FMG2-0205000) ... .....c.tiittiitninnnnnnnn 84
6.4.6 Upper rear door assembly (FMG2-0206000) . .......c.outiinieninennn... 85

6.5 Front door assembly (FMG2-0300000) .. ..ottt et e 86
6.6 Lower rear door assembly (FMG2-0400000) . .. ..ot vttt e e 87
6.7 Hillside cover assembly (FMG2-0500000) . . . ....coiutt it 88
6.8 Left POP board assembly (FMG2-0600000) . . ......ouutiitinniennnnnnn 89
6.9 Right POP board assembly (FMG2-0700000) . . ......ccotintintiniiinnnen.. 90
7. Printing Pattern . ... o 91
8. Wiring Diagram .. ... 92

After-sales Service



1. Safety Precautions
1.1 Warning Stickers

In order to avoid injury to related people and damage to property, please
observe the followings:

PLEASE READ FIRST

m The following marks can be used to indicate the magnitudes of risk and
damage caused by ignorance or improper operation:

Ve

-
AWaming means “may result in serious injury or death”

s

P
. means “may result in minor injury or property
A Caution damage”

Serious Injury: refers to the situations in which hospital treatment or long-term treatment
will be accepted because of losing sight, getting hurt, getting burnt, electric
shock, fracture or intoxication.

Minor Injury: refers to the cases that there is no need to go to hospital or accept long-term

treatment.

Property Damage: refers to the damage of house, facility, or hurt of livestock and pet

1.2 Placing Site
- A\ Warning

B please make sure the place line has been grounded before product
installation, setup, testing, operation or repair

B This machine is designed for indoor use only. Never install the machine
outdoors. Meanwhile, please avoid the following locations indoor:

@ Direct sunlight, water leakage, damp and high temperature places.
® Near Flammable, volatile, or/and dangerous substance.

@ Slope, unstable places or locations subject to frequent vibration.

@ Near emergency exit, fire extinguisher or similar equipment.

B The rear part has the vent for heat emission from PC or screen.
Don't place anything nearby to avoid game failure.

B Provide a space of minimum 30cm between the rear of the machine
and the wall for good ventilation and heat emission




1.3 Safety Precautions

The owner shall pay attention to the followings when placing, checking
and repairing machine to insure player’s security and avoid damage:

A Warning

B please check the voltage is 120V or 220V before the machine connectes
to the power supply,or it may cause a fire or electric shock.

-

B Make sure to plug the game into 120V or 220V main outlet to avoid fire
and electric shock.

B Make sure to turn off the power when performing maintenance and
service to avoid electric shock or short circuit.

Do not unplug or plug the plug instantly.
Don't touch the power plug with a wet hand to avoid electric shock.

Don’t expose the power cord/grounding line on the passageway.
Failure to do this will damage the power cord, causing electric shock
or short circuit.

B Don't lay anything near the power cord to avoid fire.

B Do not pull the power cord when unplugging, please hold the plug to
avoid power cord damage, causing fire or electric shock.

B [n case of power cord damage, please contact the local distributor for
replacement
Only use fuse and spare parts specified by our company
Connect the connector firmly and tighten the screws.
Do not dismount, replace or convert the product without our permission
in order to avoid damage and human injury due to improper operation.
B Check and maintain the machine regularly.

m Keep “Warning stickers” clean and legible. Replace it immediately
when the words are not legible or the dirt can’t be removed.

B Please contact our service center when performing any work that is
not described in this manual, and follow the instruction provided.




1.4 Precautions during Play

- A\ Caution

M In order to avoid injury and accident during play, the following people shall

not play the game:

@ People who are injured or less mobile.

@ Person with poor health condition, such as hypertension or heart disease.
@ Person wearing high-heeled or slippery shoes.

@ Person who can't touch the pedal.

@ Pregnant woman, drunk people.

B When a player feels uncomfortable during play, remind the person to have
a break, or stop playing.

B Make sure the player reads the warning labels and other indications, and
plays in accordance with the instructions to avoid accidents such as electric
shock and short circuit.

W Bystander shall not operate any button when the player is playing the game
to avoid unnecessary trouble.

1.5 Transporting and Moving

p A\ Caution

Transporting
B When transporting the machine with an elevator, be sure to employ “Lift Point”
to prevent accident and damage to the machine.

Bl To prevent movement when transporting the machine on a vehicle, please fix the
casters and fully retract the adjusters. Failure to do this may cause damage to the
machine.

B When carrying the machine with a forklift, be sure to insert the fork to fork position
and lift stably. If not, it may cause accident and damage to the machine.

B The Acrylic of the machine is fragile. High precision components are required for
vibration or shock resistance.

Moving
B Before moving the machine, unplug the power plug to prevent accident.
Don’t damage the cord.
Bl Pay attention to the obstructions and uneven surface when moving the machine
to prevent accident and damage to the machine.
Bl Fully retract all adjusters before moving to prevent accident and hazard.
B Make sure to use at least two persons to conduct the above work to avoid accident
and injury
B Pay attention to the moving direction, see fig.

J—’w 1l ql

= S W L




1.6 Installing and Placing

Pay attention to the following when placing the machine.

- A\ Caution

B Place the machine on the flat and slip resistant area.

B Use the adjusters to fix the machine (See diagram 1)

1.Loosen the nuts for the adjusters (clockwise), tighten the bolts with a wrench (clockwise).

2.Tighten the nut firmly(counter clockwise) and fix it well.

bracket
b'E Lock nut
]
Lock place
Vv AV v avd VA A A e A4
Caster Adjuster Bolt

Diagram (1)

B Provide a space of minimum 30cm between the rear of the machine and
the wall for good ventilation and heat emission (See diagram 2).

Wall

U.IOAOE
i
ANV VLAV VAN

T <

Diagram (2)




1.7 Caution & Warning Stickers

“piom Bupers e1oj

4o samod uin) o} ains og

oq

$ET00000VIM NS

*adojs ay) uado noA
a10jaq 1511 adojs \
wopesado U} Jo BjppIw 8y} 0}
a10}aq [sayM 8y} Jejuadied ey} ysnd esesld @

NOLLNYOY .v_uo:m‘
0L1399]3 UE 3sned
ued abe3jon ybiH

(= = 3 300] PUE [joM SE
(Rseuver9osnd] [Aozrov] O G e aupew oy uty
- e N0
‘AuQ asn R
J100pu| o} BGEHNS k TN DNINHVYM 4 E_-N
s Raad —_—

ONINHVMY

0406€00d-ZINd

AL S WEBS

o

y
uado Joop

v| BNINEYA O

100p 341 uado 0y 100 i uo p

ueyy

7__ ONINIYM &

“sjoon Bulutewa ay) Jonijep o} [B] ssaud

‘paysiuy si juswiysiua|dal s}exol SU) USUM @
*,.203, SMOUS pIeog-soije]|

2]0SU0D 8Y)‘Hoys Bujuuny aie s}jexN U} USYA @

sjoxal} 8y} Bulysius|das 1o} suoiealoads




2. Product Description
2.1 Product Specification

B Location Indoor Only
B Dimension 1127(W)x1173(D)x2141(H)
B Rated \oltage 120V
B Frequency 60Hz
B Power Consumption 350 W
B Game-machine weight 115kg
B Temperature Range 5~40°C
1127mm
-
A
A ]
=
=
—
S| e
N| g A
[o0]
[e0]
S
£
-
3 E] B
(0] 1) o
n
1y £
o
<
Lo

vyyvyy |®@ W‘
|<

646mm
m Front View m Side View

1173mm



2.2 Overview

[N

m Side View

m Top View

m Rear View




2.3 Parts Name

Left side of the POP

Triangular light assembly

LED strip assembly on
both sides of cover

Character slider assembly

Axe ejection assembly

Start button

Front door

Ticket dispenser

Coin selector

Upper rear door\

Lower rear door

POWER/Fuse/Socket box

o

The POP theme board

Light box

Scoreboard

Right side of the POP

Speaker Mesh

Small tree

-

&

Front side lamp

PMMA cover

Cover LED strip assembly

Hand clasping

Right side of the decoration



2.4 Shipment List

B Modes of packing

] 1R/ IE 2

&= | UMBER JACK

140kg

140x1425x1275mm

(W) (D) (H

i, POPIR

R 70 285 |1 e 2% RH
¥ BF <} 3¢ JI ] ben 3 3480

=
o

FMG2-0700D01

POP plate right side

Andy plate-5.0T

FMG2-0600D01

POP plate left side

Andy plate-5.0T

FMG2-0000D01

POP plate

/Andy plate-5.0T

IAccessory box

FMG2-0000000-A

Shipment assembly
components

FMG2-9901E05

Frame limit wood02

Solid wood 30.0*30.0*1365.0

FMG2-9901E04

Frame limit wood01

Solid wood 30.0*20.0*620.0

FMG2-9901E03

Frame canopy

Waterproof 3C 14009 T-10

FMG2-9901E02

Frame enclosure

\Waterproof 3C 1400g T-10

PINWIMO|[O|N|0|©

FMG2-9901E01

Frame platform

Rlir|lR|R[RP|R|R[RP|R|F

P
o

Drawing No.

Name

Material/specifications

Qty.

Remarks

Note

> 9 <«

Y

o
Q|
2
=



2.5 Packing List

Please check the following items after purchasing our product. If any part
missing or damaged, please contact our sales person!

Description Specification Quantity Remarks
Power cord 3m (1.0mn) 1
Fuse tube 6.3A/ 125V (5X20) 1
Allen large flat head screw M4*8 (chroming) 8
Allen large flat head screw M4*12 (chroming) 8
Hex domed cap nut M4 (chroming) 8
Allen large flat head screw M4*16 (chroming) 5
Flat gasket ®4*®10*1.0 (chroming) 5
Display bracket SPCC-1.5T 4
Specification Copper printing paper 1
Color & Ticket Guide PVC | PVC-0.5T 1 o
Character PC-1.0T 1 %
Small tree POM-1.0T 5 @

» 10 «




2.6 Instructions for installation

protection wood

Package transportation iron 4

Package transportation iron 2
Package transportation iron 1

e Install the general assembly of stand with cross round
head three- combinations screws M6*30 and flat
spacers ¢6*@20*2 flat spacers.

-ﬂ Install the main stand assembly
and acrylic cover hood 2 inner

hexagonal screws M4*12. POP board left side

General assembly
of stand

@Connect 4 terminals and install
the rear door.

Hex domed cap nut M4

POP board right side
Hexagon socket large
truss head screw M4*8
Exhibition board bracket
right bottom

Hexagon socket large
truss head screw M4*12

The three combination screw
round head M6*30

flat spacer @6*@20*2

Package transportation parts
Package transportation == ==

IPa(:kage transportation iron 3
1 General assembly
of stand

Remove 2 inner hexagonal screws
M4*20 on the rear upper door, and

open the rear upper door.

Remove 2 hexagon socket large
truss head screws M4*12 of the
package transportation iron “3” and
the package transportation iron “4” for
fixing general assembly of stand.

Remove 2 hexagonal flange nuts
M5, and remove the general assembly
of stand.

9 Remove screws of package transportation iron “1”,
package transportation iron “2”, package transportation
iron “3”, and package transportation iron “4” (4 cross
large flat head screws M4*12, and 4 cross large flat
head screws M6*30).

@ Remove 2 hexagon socket large truss head screws M6*30
and 2 hexagon socket large truss head screws M4*12 of the
package transportation protection wood, and remove the
protection wood.

Flat spacers@4*@10*1

Hexagon socket large
truss head screw M4*16

) Use inner hexagonal screw M4*8 screw to
install 4 exhibition board bracket right bottom
on the stand respectively.

@l)) Use hex socket screws M4*12 and cap nuts
to assemble the left side of POP board and
the right side of POP board respectively.

@ Install the POP board with hex socket
screws M4*16 and the flat spacers ¢4*¢10*1.

Check the unit after installation.

» 11 «



2.7 Warranty

m Scope

-

Inquiry regarding product can be assisted for free.

The warranty scope for consumables and durables may differ from product
to product. Please contact our after-sales service center for detailed
information. The right of final interpretation is reserved.

m Exclusive

-

Damage caused by force majeure such as god will.

Failure caused by carelessness, such as water contact, falling down,
toppling, knocking.

Failure caused by disobeying the instructions in this manual.

Failure caused by operating the machine on inappropriate site.

Change the original design and configuration for the game without notice.
Failure to perform regular service and clean.

Failure to fix the product in line with the manual’s requirement.

Malfunction or part damage caused by electromagnetic interference other
electronic equipments generated.

m Non-warranty Consumables

-

Light tube and bulb
Button lamp and switch
Fragile items

Solenoid

Other spare parts

> 12 «



3. Game Description
3.1 Appearance Design

“LUMBER JACK” is a kind of machine whose theme is high mountain and forest, which is
built by mainly yellow and additionally green whole appearance combined with the colorful
lamps. One conspicuous axe is placed on the console of the machine, according to the
process of the game, different light effects combined with special effects of game music,
to create a new and exciting experience of woodcutting.

3.2 Game introduction

“LUMBER JACK” is a kind of single person game used to test the players’ grasp of the
strength. The player can pull the axe handle by controlling the strength to eject the woodcutter
to different colorful areas so as to obtain the number of lotteries corresponding to the color.

3.3 How to play

1. After coining, yellow start button flashes.

2. After pressing the yellow button, the axe lamp
starts to flash and the color bar in game zone
and the number of lotteries in lottery zone are
updated.

3. Pull the axe with proper strength.

4. Loosen the axe handle and eject the woodcutter
to the colorful area; step on the colorful area to
obtain the corresponding lottery number and
finish the game; the red area corresponds to
Bonus.

=

v 1]
diiein
(

P AT AT T

» 13 «



4. Test and Setting

4.1 Description about service panel and power switch

[ Description about service panel]

Open front access door, and then you can see service panel above coin box.

K1 Move down, Next item
K3 Add
K2 Move up, Previous item;

K5 Setting. Exit and save-
K4 subtract. Exit

COIN

TICKET

TEST SERVICE

[ Power box]

Power socket

Fuse holder
(6.3A125V)

Power switch —\

IRk

» 14 <«




4.2 Test Menu

4.2.1 Input test, output test and other self-tests

1.0pen the front maintenance door with the key and find the service panel.
2.Turn on the power of the machine, at the same time, press[Test] key continuously to
enter into the test mode, press [3] key to move to next item, press [K] key to move to

previous test, when the test finishes, press [ga key to quit the test.

K2 Previous item

K1 Next item

K4 Exit

No.

Test items

Remarks

Redemption TEST

In test mode, insert the lottery properly, press the start button, when the lottery machine sends
out one lottery, it shows the lottery machine is OK, otherwise, it shows the lottery machine or
the lines are faulty.

Motor FWD & Sensor

In test mode, press [§] key to choose the test item of JP (Bonus) Ticket control [Motor FWD &
Sensor], and the motor drives the slice to move forward, when the photoelectric board 1, the
photoelectric board 2 and the photoelectric board 3 are sensed, it makes three kinds of sound
(ONE, TWO, THREE), if so, it shows the JP (Bonus) Ticket control motor moves forward and
the photoelectric board is OK, if the motor does not move, it shows the motor is faulty, if the
mcf)torI can moves and it does not make three kinds of sound, it shows the photoelectric board
is faulty.

Motor back & Sensor

In test mode, press [ key to choose the test item of JP (Bonus) Ticket control [Motor back &
Sensor], and the motor drives the slice to move backward, when the photoelectric board 1, the
photoelectric board 2 and the photoelectric board 3 are sensed, it makes three kinds of sound
(ONE, TWO, THREE), if so, it shows the JP (Bonus) Ticket control motor moves backward and
the photoelectric board is OK, if the motor does not move, it shows the motor is faulty, if the
frnoltor can moves and it does not make three kinds of sound, it shows the photoelectric board is
aulty.

N

>>AxeMagnet TEST

In test mode, press the start button to make pick-up contact once.

a1

#1Slide Magnet TEST

In test mode, press the start button to make pick-up contact again and again.

#2Slide Magnet TEST

In test mode, press the start button to make pick-up contact again and again.

After finishing all tests, press =key to quit the test.

» 15 «




No. | Test items Remarks
In test mode, press [Z] key to choose the test item of small tree electromagnet #1, the
7 |TreeMagnet; TEST | electromagnet 1 makes pick-up contact and the first small tree falls.
In test mode, press [G] key to choose the test item of small tree electromagnet #2, the
8 |TreeMagnet2 TEST | electromagnet 2 makes pick-up contact and the second small tree falls.
In test mode, press [3] key to choose the test item of small tree electromagnet #3, the
9 |TreeMagnet3 TEST | electromagnet 3 makes pick-up contact and the third small tree falls.
In test mode, press [3] key to choose the test item of small tree electromagnet #4, the
10 | TreeMagnet4 TEST | electromagnet 4 makes pick-up contact and the fourth small tree falls.
In test mode, press [3] key to choose the test item of small tree electromagnet #5, the
11 | TreeMagnet5 TEST | electromagnet 5 makes pick-up contact and the fifth small tree falls.
In test mode, press [F] key to choose the test item of small tree electromagnet #6, the
12 | TreeMagnet6 TEST | electromagnet 6 makes pick-up contact and the sixth small tree falls.
In test mode, press [F] key to choose the test item of small tree electromagnet #7, the
13 | TreeMagnet7 TEST | electromagnet 7 makes pick-up contact and the seventh small tree falls.
In test mode, press [F] key to choose the test item of small tree electromagnet #8, the
14 | TreeMagnet8 TEST | glectromagnet 8 makes pick-up contact and the eighth small tree falls.
In test mode, press [F] key to choose the test item of small tree electromagnet #9, the
15 | TreeMagnetd TEST | electromagnet 9 makes pick-up contact and the ninth small tree falls.
In test mode, press [3] key to choose the test item of small tree electromagnet #10, the
16 | TreeMagnetl0 TEST | electromagnet 10 makes pick-up contact and the tenth small tree falls.
In test mode, press [ key to choose the test item of small tree electromagnet #11, the
17 | TreeMagnetll TEST | electromagnet 11 makes pick-up contact and the eleventh small tree falls.
In test mode, press [@] key to choose the test item of small tree electromagnet #12, the
18 | TreeMagnet12 TEST | electromagnet 12 makes pick-up contact and the twelfth small tree falls.
In test mode, press [3] key to choose the item of peripheral lamp output test —R, all peripheral
19 | >>Lamp TEST1-R red lamps of the machine are ON, and OFF area shows the red lamp in this area is broken.
In test mode, press [@ key to choose the item of peripheral lamp output test —G, all peripheral
20 |>>Lamp TEST1-G %;gﬁgnlamps of the machine are ON, and OFF area shows the green lamp in this area is
In test hode, press [3] key to choose the item of peripheral lamp output test —B, all peripheral
21 |>>Lamp TEST1-B blue lamps of the machine are ON, and OFF area shows the blue lamp in this area is broken.
22 | >>Button TEST In test mode, press [ key to choose the item of button lamp output test, the button lamp is ON.
In test mode, press q key to choose the item of game panel lamp test —R, all red lamps in
23 | GameLamp TEST-R %arEe color bar area of the machine are ON, and OFF area shows the red lamp in this area is
roken.
In test mode, press [3] key to choose the item of game panel lamp test —G, all green lamps in
24 | GameLamp TEST-G | game color bar area of the machine are ON, and OFF area shows the green lamp in this area
Is broken.
In test mode, press [ key to choose the item of game panel lamp test —B, all blue lamps in
25 | GameLamp TEST-B | game color bar area of the machine are ON, and OFF area shows the blue lamp in this area is
broken.
26 | Axe Lamp TEST-R In test mode, press [ key to choose the item of axe effect lamp test-R, the red lamp is ON.
27 | Axe Lamp TEST-G In test mode, press Bl key to choose the item of axe effect lamp test-G, the green lamp is ON.
28 | Axe Lamp TEST-B In test mode, press [& key to choose the item of axe effect lamp test-B, the blue lamp is ON.
In test mode, press [¥] key to choose the item of #1 display panel lamp test, the lamp above 1#
29 | #1 LED Lamp TEST | gigital tube s oN ] key play p P P
In test mode, press [3] key to choose the item of #2 display panel lamp test, the lamp above 2#
30 |#2 LED Lamp TEST | gigital tube is oN. BT key payp P P
In test mode, press [3] key to choose the item of #3 display panel lamp test, the lamp above 3#
31 |#3LED Lamp TEST | gigital tube is oN. Bl key Pavp P P
In test mode, press [F] key to choose the item of #4 display panel lamp test, the lamp above 4#
32 |#4 LED Lamp TEST | gigital tube is oN. Bl key Pavp P P
In test mode, press [F] key to choose the item of #5 display panel lamp test, the lamp above 5#
33 |#5LED Lamp TEST | gigital tube is o, Bl key PP P P
In test mode, press [F] key to choose the item of #6 display panel lamp test, the lamp above 6#
34 |#6 LED Lamp TEST | gigital tube is oN. BT key PP P b
35 | >>LED TEST In test mode, press [3] key to choose the item of display panel test, the digital tube lamp is ON

by turns.

In test mode, during
the test of all lamps,
the original color will

show, in addition,

other colors will also

flash infrequently,
which is normal, do
not worry.

After finishing all tests, press= key to quit the test.

e 11

]

» 16 «



No. | Test items Remarks _ i

36 | >>CoinMeter TEST Innu rt7$§é rr}wnog;ede[:r).ress the start button once, the coin stopwatch increases/decreases by one
. In test mode, press the start button once, the lottery-dispensing stopwatch

37 | >>TickMeter TEST increases/decreases by one number in order. _

38 | #1 Sound TEST In test mode, press key to choose the item of #1 sound test, and demonstrate the

background music.

39

#2 Sound TEST

In test mode, press [3 key to choose the item of #2 sound test, and demonstrate the game
background music.

40

#3 Sound TEST

In test mode, press [§] key to choose the item of #3 sound test, and demonstrate the axe
launch sound.

41

#4 Sound TEST

In test mode, press [ key to choose the item of #4 sound test, and demonstrate the sound of
cutting down the tree.

42

#5 Sound TEST

In test mode, press [I key to choose the item of #5 sound test, and demonstrate the coin
sound.

43

#6 Sound TEST

In test mode, press @] key to choose the item of #6 sound test, and demonstrate the
lottery-dispensing sound.

44

#7 Sound TEST

In test mode, press [Z key to choose the item of #7 sound test, and demonstrate the fault
sound.

45

#8 Sound TEST

In test mode, press [Z key to choose the item of #8 sound test, and demonstrate the start
button standby sound.

46

#9 Sound TEST

In test mode, press [F key to choose the item of #9 sound test, and demonstrate the start
button sound.

a7

#10 Sound TEST

In test mode, press [ key to choose the item of #10 sound test, and demonstrate the sound of
pulling the axe.

48

#11 Sound TEST

In test mode, press I key to choose the item of #11 sound test, and demonstrate the sound of
lumberjack downhill.

49

#12 Sound TEST

In test mode, press [¥] key to choose the item of #12 sound test, and demonstrate the sound of
ordinary prize.

50

#13 Sound TEST

In test mode, press [ key to choose the item of #13 sound test, and demonstrate the sound of
winning Bonus prize.

51

#14 Sound TEST

In test mode, press [§] key to choose the item of #14 sound test, and demonstrate the fall
sound (white LED stops).

52

#15 Sound TEST

In test mode, press [F] key to choose the item of #15 sound test, and demonstrate the sound of
word board roulette.

53

#16 Sound TEST

In test mode, press [ key to choose the item of #16 sound test, and demonstrate the sound of
word board confirmation.

54

#17 Sound TEST

In test mode, press [¥] key to choose the item of #17 sound test, and demonstrate the sound of
axe game over.

55

#18 Sound TEST

In test mode, press [ key to choose the item of #18 sound test, and demonstrate the sound of
game coin times.

56

Coin selector TEST
>>|nactivate

Insert a coin, release the "deng deng deng " sound effect.

57

Axe_Reset TEST
>>|nactivate

When the axe electromagnet sucks, pull the axe to make the sound of “deng deng deng”.

StartButton TEST

58 | >>Inactivate Press the start button to make the sound of “deng deng deng”.
59 ff{,‘{gﬁi\?;ttéo” TEST Press the service button to make the sound of “deng deng deng”.
60 Ii?rt]aBCutit\t,%?eTEST Press the test button to make the sound of “deng deng deng”.

61 55}22%52{;0” TEST Press the set button to make the sound of “deng deng deng”.

62

Parameter + TEST
>>|nactivate

Press the increase button to make the sound of “deng deng deng”.

After finishing all tests, press= key to quit the test.

57

62 M m
61 —|3 i




4.2.2 U-shaped photoelectric unit test

1.Turn on the power of the machine, at the same time, press [Rl key continuously to
enter into the photoelectric test, at this time, “Please pull the axe for test” occurs on
the LCD screen, at the same time, the red axe lamp flashes quickly.

2.Pull the axe, eject the woodcutter, if the area where the woodcutter passes is
detected to be effective, the blue lamp will be ON, otherwise, the blue lamp will be
OFF.

3.Press [3] key to restart the test, after the test finishes, press [m@ key to quit the test.

[ = = -_ am -gme ||

- kRl LLL AL

|}

» 18 <«



4.3 Game parameter setting-factory setting

1.0pen the front maintenance door with the key and find the service panel.

2.Turn on the power of the machine, at the same time, press gg key continuously to enter into
the parameter setting, press | key to move the sub-item down to next item (continuously
press it to move it quickly), press [B] key to move the sub-item to previous item. After the
sub-item is confirmed properly, press g key to increase the value (continuously press it to
increase the value quickly), press B key to decrease the value.

Use the average ticketing-rate of 100-round games (1 round/1 coin)
The chart is for reference only
250
P15 5Places Fix (Set the total tickets) : &= S=Ece=SeEsEE
| 20} 80 30) S0} S0
The tickets are randomly allocated
The winning-rate of the white-lamp mercy ticket is set to: [ 35% ]
K1 Next item If the winning-rate of the white-lamp mercy ticket is set to 0: 250+5x(1-35%)=32
K3 Add When P09 Bonus Add Value is set to 0
K2 Previous ite and P07 Bonus Base Value is set to 1000, 1000+100 =10
K5 Setting 1 big-prize in Bouns games shall be set:
K4 Subtract The average ticketing-rate for each game: 32+10=42
»*When 5 Place Fix is set to 250 and 1 Bouns in 100-round games is set, the average ticketing-rate
shall be 42 tickets.
i . R d o
Subitem Subitem content Value range Fac_tory ecommen Description
code settings | settings
P00 Language Chinese/English | English | English |Chinese, English
P01 Coin Set 1-99 1 1 How many coins for one round.
P02 Ticket Out Set Active/lnactivate | Active Active Actlvgz the lottery is d!spensgd;
Inactivate: the lottery is not dispensed.
P03 Coin Back UP Active/lnactivate | Active Active |Active: saved; Inactivate: not saved
P04 Free Play Active/Inactivate | Inactivate | Inactivate ACtN?: fre.e of coin; .
Inactivate: necessary for coin.
P05 Demo Music Set | Active/lnactivate | Active | Inactivate |Active: ON; Inactivate: OFF
P06 Mercy Tickets 0-10 1 1 Number of white lamp lotteries.
P07 Bonus Base Value 100-2500 1000 100 Increase by 10 times
P08 Bonus Set 0-2000 50 100 Increase by 10 times
P09 Bonus Add value 0-10 1 0 CH(;)i\r/]v many lotteries are accumulated for one
P10 Alarm Ticket NG | Active/lnactivate | Active Active |Active: give; Inactivate: not give
P11 Interval of trees 1-250 30 30 ms
P12 5Total Tickets Active/lnactivate | Inactivate | Inactivate |Active: change; Inactivate: not change
P13 5Places Low Limit 0-1000 200 This pgra}meter X10 (if upper I|m_|t is Ies§ than
lower limit, they are exchanged directly; if they
o are equal, the fixed value is lower limit
P14 5Places Up Limit 0-1000 1000
value) .
P15 5Places Fix 0-1000 500 60 This parameter X10
When E06~EQ9 error occurs on the machine,
P16 Motor Mistake DPY | Active/lnactivate | Inactivate | Inactivate |there is no technician to repair it temporarily,
so P16 can be set to be Yes.
When E10~E48 error occurs on the machine,
P17 U_Mistake DPY | Active/lnactivate | Inactivate | Inactivate |there is no technician to repair it temporarily,
so P17 can be set to be Yes.
P18 Reset Setting Active/lnactivate | Inactivate | Inactivate Active: re_store the factory settings; Inactivate:
no operation.

. - MEN . .
After the setting flnlshes.press key to quit the parameter setting and save the
set parameter, then enter into the demonstration status, the machine is in operation.

> 19 <«



4.3.1 5 Total tickets

1.0pen the front maintenance door with the key and find the service panel.

2.Turn on the power of the machine, at the same time, press gg key continuously to
enter into the parameter setting, press [3] key to move the sub-item to [5 Total tickets
P12], the default setting of this sub-item is [Inactivate].

3.When this sub-item is set as [Inactivate], press [3] key to activate and move to the
sub-item [5Places Fix P15], increase the fixed value by pressing ga key (press it
continuously to increase the fixed value quickly), in reverse, decrease the fixed value.

4. When this sub-item is set as [Active], press [3] key to activate and move to the
sub-item [5Places Low Limit P13] and [5Places Up Limit P14], increase the value by

pressing g key (press it continuously to increase the value quickly), in reverse,
decrease the value.

: '
|STotal Tickests 'E{E“‘.ﬁi"“’

| 3 Ve
P12 Inactivate |[K1]Dwn [K31+1
[K1lDown [K31+1 . [KS1Save [K41-1
[[N5]18ave [N41-1 l = =

B [Inactivate] indicates that total number of B [Active] indicates that total number of
lotteries dispensed randomly to five small lotteries dispensed randomly to five
prizes each time is the same. small prizes each time is different.

l Activation

_— =

|SPlaces Up Limit
P14 1008

[K11Doun [K31+1
|[KS51Save [K41-1

B [500] indicates that B [5Places Low Limit P13] & [5Places Up Limit P14] are set at the

total number of same time. The above two figures indicate that total number of
lotteries dispensed lotteries dispensed randomly to five small prizes each time
randomly to five changes randomly within 200-1000.

small prizes each B [200] indicates that the lower limit of total number of lotteries
time is 500. dispensed randomly to five small prizes each time is 200.

Hl [1000] indicates that the upper limit of total number of lotteries
dispensed randomly to five small prizes each time is 1000.

\. J \L

5.After the setting finishes, presskey to quit the parameter setting and save the set
parameter, then enter into the demonstration status, the machine is in operation.

J

» 20 <«



4.4 Bookkeeping Data

1.0pen the front maintenance door with the key and find the service panel.

2.Turn on the power of the machine, at the same time, press = key continuously to enter into
the business data, press 1] key to enter into next data query, press 14| key to enter into
previous data query, after the data query finishes, press s key to quit the data query.

K1 Move down, Next item

K2 Move up, Previous item
K5 Exit

The items of data query include:
B Total Coins

B Total Tickets

B Bonus Times

B Total Bonus (Sum of Bonus lotteries)

Total Bonus:

a
[KZ1Up [K1lDown
[KS1Exit




4.5 Record query of ten rounds

1.0pen the front maintenance door with the key and find the service panel.

2.Turn on the power of the machine, at the same time, press gg key continuously to enter into
the record query, press[@]key to move to next round record, press[Rlkey to move to previous
round record, after the record query finishes, pressfm key to quit the record query.

| LUMBER Jack ;'

'Ten Records Inf.

K1 Move down, Next item

K2 Move up, Previous item

K4 Exit

The record of recent ten rounds can be queried:
B *Tenth round record*: show the latest game record relative to the query time.

Tenth Records
|Pos Colour Ticks

12 Mageta 91
| GameMu 74 |

LED lamps in three
positions will flash
at the same time.

There is not data in the record until this round game finishes and
all results are gained. If the power is turned off halfway during

completion of this round data, it will show no record when this
round record is queried.

> 22 <«



4.6 Data Clear

4.6.1 Clearing of number of remaining coins and lotteries

1.0pen the front maintenance door with the key and find the service panel.

2.Turn on the power of the machine, at the same time, press ga & = keys continuously,
when “Coins and lotteries cleared” occurs on the LCD screen, the above keys are
released and the clearing finishes.

The clearing items include:

B Number of remaining coins
B Number of remaining lotteries

4.6.2 Total revenue clear

1.0pen the front maintenance door with the key and find the service panel.

2.Turn on the power of the machine, at the same time, press [l & & keys continuously,
when “Total revenue cleared” occurs on the LCD screen, the above keys are released
and the clearing finishes.

The clearing items include:
Total coins

Total lotteries

Total Bonus times
Total Bonus lotteries
Record of ten rounds

Bonus reset to the original
initial value

> 23 <«



4.7 Error place guide

Left side of the POP

_—Light box
~

/Scoreboard

Right side of the POP

LED strip assembly on
both sides of cover \

Character slider assembly™

Axe ejection

assembl
y Small tree

return tension | &8
spring

Start button
T Tree

EO2
Ticket dispenser
LKO09W

E04 Coin selector
LK799S

Axeelectromagnet
JF-S1670DL

Front slider
electromagnetii®
JF1040B

PMMA cover
— over LED

K\q T A_strip assembly
— N

JP (Bonus) Ticket E09 JP (Bonus)
control U-shaped Ticket control motor
photoelectric board 37YD530-12V10RPM
FMJ-SENSOR.PCB

12V power
LRS-450-12

Fuse P

Main-board
SV power Drive board of character FMJ-MainBoard.PCB
LRS-100-5 slider electromagnet and | ED control panel Small tree electromagnet
axe release electromagnet FMJ-DKQ.PCB drive board
FMJ-MotorDrvier.PCB FMJ-CH12Magnet.PCB

> 24 <«



4.8 Error NO.guide

Error
code

Error meaning

Elimination method

EO1

Character or slider
abnormal return

Check if there is failure for the slider electromagnet and lines, or check if there is foreign matter to block the
slide way.

EO2

Lottery error

1.Check if there is not lottery, if yes, load the lottery and press [Z] key to send out the remaining lottery; 2.
When there is the lottery, check if it is seized; 3. Check the lines, check if the lottery machine is in good
condition, move the feedback button of the lottery machine with hand to send out the lottery or restart the machine.

EO3

Communication error

1. Shut down and wait for 1 minute to restart; 2. Check if the communication line between the photoelectric
detection board of the slope and main board is faulty, and if the photoelectric detection board of the slope is faulty.

EO4

Coin failure

1.Check if the pulse width of the coin is 10ms-500ms; 2.Check if the coin connector is intact, then pull it out and
insert it again for retry; 3. Change the coin, if no failure, restart the machine.

EO5

Opposite photoelectric
error of axe reset

Check if the lines and photoelectric board are damaged, if yes, change the lines or photoelectric board.

EO6

Middle position

detection error of JP
(Bonus) Ticket

control motor

In test mode, press [g] key to choose the test item of JP (Bonus) Ticket control motor forward +photoelectric
board, check if the motor and photoelectric board as well as lines are damaged, change the motor or JP
(Bonus) Ticket control U-shaped photoelectric board.

EO7

Foremost photoelectric
detection error of JP

(Bonus) Ticket
control motor

In test mode, press [Z] key to choose the test item of JP (Bonus) Ticket control motor forward +photoelectric
board, check if the motor and photoelectric board as well as lines are damaged, change the motor or JP
(Bonus) Ticket control U-shaped photoelectric board.

EO8

JP (Bonus) Ticket
control motor reset

In test mode, press [Z] key to choose the test item of JP (Bonus) Ticket control motor backward +photoelectric
board, check if the motor and photoelectric board as well as lines are damaged, change the motor or JP
(Bonus) Ticket control U-shaped photoelectric board.

E09

Motor damage

In test mode, press [Z] key to choose the test item of JP (Bonus) Ticket control motor forward +photoelectric
board, check if the motor and photoelectric board as well as lines are damaged, change the motor or JP
(Bonus) Ticket control U-shaped photoelectric board.

Opposite ph

N5

JP (Bonus) Ticket
control U-shaped

photoelectric board
FMJ-SENSOR.PCB

otoelectric of axe reset KI1300-AA07LF

After the fault is eliminated, = key on the panel is
pressed or the machine is restarted to eliminate the fault.

» 25 <«



Error
code

Error meaning

Elimination method

E10

#1 fault of photoelectric unit
Photo-electricity (look from bottom to top)

Ell

#2 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E12

#3 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E13

#4 fault of photoelectric unit

Photo-electricity (look from bottom to top)

El4

#5 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E15

#6 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E16

#7 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E17

#8 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E18

#9 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E19

#10 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E20

#11 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E21

#12 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E22

#13 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E23

#14 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E24

#15 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E25

#16 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E26

#17 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E27

#18 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E28

#19 fault of photoelectric unit
Photo-electricity (look from bottom to top)

1.If the rack electromagnet is faulty by checking if the character slides to the starting
point on time;

2.There is it is blocked by foreign matter;

3.Photoelectric unit and lines are damaged.

pJemio) pue premyoeq abuene Alispio

After the fault is eliminated, = key on the panel is
pressed or the machine is restarted to eliminate the fault.

> 26 <«




Error
code

Error meaning

Elimination method

E29

#20 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E30

#21 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E31

#22 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E32

#23 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E33

#24 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E34

#25 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E35

#26 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E36

#27 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E37

#28 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E38

#29 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E39

#30 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E40

#31 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E41

#32 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E42

#33 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E43

#34 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E44

#35 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E45

#36 fault of photoelectric unit

Photo-electricity (look from bottom to top)

E46

#37 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E47

#38 fault of photoelectric unit
Photo-electricity (look from bottom to top)

E48

#39 fault of photoelectric unit
Photo-electricity (look from bottom to top)

1.If the rack electromagnet is faulty by checking if the character slides to the starting
point on time;

2.There is it is blocked by foreign matter;

3.Photoelectric unit and lines are damaged.

plemio) pue premyoeq abuenre Alspio

After the fault is eliminated, = key on the panel is
pressed or the machine is restarted to eliminate the fault.

» 27 <«




5. Maintenance and Service

5.1 Maintenance and service

Even though the machine works normally for a long time, the fault will occur. Therefore,
please perform routine check and maintenance concerning the following to ensure a
long-term use.

m External Inspection
/

Stick “Warning” stickers correctly, keep it legible.
Firmly tighten the bolt for each adjuster.

Tighten screws for speaker assembly.

Tighten the signboard firmly.

Check if the screws fixing the parts loose.
Check if the connectors loose or missing.

m Operation Inspection (With power on)
/

B Sound is normally emitted from the speakers or not.
® \Whether the lights and buttons are on.

B Coin acceptor works properly or not.
|

Sensor works properly or not.

After completing all the checks, operate the game again and check the above
items with full care!

m Servicing (conducted by a technician only)

-

B Cut off the main power supply to avoid injury or electric shock when performing
maintenance.

B Please contact our service center when performing any work that is not specified in this
Manual, and follow the instruction provided by the service center.

B For consumables and spare parts (including screws), please use products specified by
Wahlap Technology.

Bl Even though the main power is cut off, there is still high temperature and high pressure
in the power board and the monitor. The person will be burnt or get an electric shock if
he touches such parts. Please pay full attention to avoid contact.

B Be sure to cut off the main power when you alter a spare part or unplug a connector.

> 28 <«



5.2 Part Replacement
5.2.1 LOGO RGB LED change

1.0pen the upper rear maintenance door with the key and unplug one connecting
terminal.

2.Remove three screws with the screwdriver, then remove LOGO LED box assembly.

3.Remove six nuts with the screwdriver, then remove the Andy plate.

4.Remove the soft light bar.Replace new and install it in reverse order.

5.2.2 LOGO white LED change

1.0pen the upper rear maintenance door with the key and unplug two connecting
terminals.

2.Loosen two screws with the screwdriver and remove the soft light bar fixing assembly,
then remove two soft light bars.Replace new and install it in reverse order.

> 29 <«



5.2.3 Stand bordering RGB LED change

1.0pen the upper rear maintenance door with the key and unplug one left connecting
terminal, then cut off the fixing tape and draw out the soft light bar downward.
2.Replace new and install it in reverse order.

5.2.4 Stand interior RGB LED change

1.0pen the upper rear maintenance door with the key and unplug one connecting
terminal and take out the stand interior assembly.
2.Remove the soft light bar.Replace new and install it in reverse order.

» 30 «



5.2.5 Console bordering RGB LED change

;{ '|-i

(Nofes Ths il of e QYo I sils
el Aok e

1.0pen the lower rear maintenance door with the key and unplug one connecting
terminal.

2.Unplug one upper left connecting terminal and one upper right connecting terminal.

3.Remove fourteen screws with the screwdriver and loosen the console Acryl.

4.Cut off the soft light bar fixing glue before the console with the knife.

5.Draw out one left soft light bar and one right soft light bar slowly from the lower rear
maintenance door.Replace new and install it in reverse order.

» 31 <«



5.2.6 Side bordering RGB LED change

1.0pen the front maintenance door with
the key and unplug one connecting
terminal.

2.Remove ten screws with the
screwdriver, then remove the Acryl.

3.Remove one soft light bar.Replace new
and install it in reverse order.

(3] =)
o o o ﬂ
o (<) o o
7 o)

> 32 <«

1.0pen the front maintenance door with
the key and unplug one connecting
terminal.

2.Remove four screws with the
screwdriver, then remove the hardware.

3.Remove the soft light bar.Replace new
and install it in reverse order.



5.2.8 Cover RGB LED change

1.0pen the front maintenance door with the key and unplug one left connecting terminal
and one right connecting terminal.

2.Remove twelve screws with the screwdriver, then remove the cover.

3.Remove twelve nuts with the screwdriver, then remove three soft light bars.Replace
new and install it in reverse order.

5.2.9 Hillside RGB LED change

1.Repeat 5.2.8 operation and remove the cover; remove twenty screws wi
screwdriver, then remove the Acryl.
2.remove the Andy plate.

» 33 «



3.0pen the front maintenance door with the key, unplug two connecting terminals.

4.Remove two left soft light bars and two right soft light bars.Replace new and install it
in reverse order.

B When light strip at one side is damaged, remove the terminal,
connect the backup terminal, and use the backup LED. if 2

light strips are damaged, replace the light strips acording to the
steps described above.

> 34 <«



5.2.10 Axe RGB LED change

1.Remove four screws with the screwdriver, then remove the stainless steel decorated
on the axe.

2.Remove four screws with the screwdriver, then remove the acryl decorated on the axe.

3.Gently draw out two soft light bars for 3cm and weld two soft light bars.

4.Replace new and install it in reverse order.

5.2.11 Bonus white LED change

1.0pen the upper rear maintenance door with the key, remove four screws with the
screwdriver and unplug one connecting terminal.

2.Cut off the fixing tape and remove one soft light bar.Replace new and install it in
reverse order.

» 35 «



5.2.12 JP(BONUS) digital tube change

1.0pen the upper rear maintenance door with the key and remove four screws, then
unplug three connecting terminals and remove the digital tube FMJ-LED1.5x4.PCB.
2.Replace new and install it in reverse order.

5.2.13 Score digital tube change

FMJ-LED1.0linch x3x5/2CEN

1.0pen the upper rear maintenance door with the key, remove five screws with the
screwdriver and unplug three connecting terminals, then remove the score digital
tube FMJ-LED1.0~}'x3x5.PCB.

2.Replace new and install it in reverse order.

5.2.14 Replacement of speaker

1.0pen the upper rear maintenance door
with the key, remove four screws with the
screwdriver and unplug one connecting
terminal, then remove 8Q15W4 inch
speaker.

2.Replace new and install it in reverse order.

» 36 <«



5.2.15 Axe electromagnet change

1.0pen the front maintenance door with the key and unplug one connecting terminal,
then remove two screws and the axe electromagnet JF-S1670DL 12V.

2.Install it again in reverse order after changing into new axe electromagnet and make
sure that all screws are coated with the screw glue.

5.2.16 Front slider electromagnet change

W® Please push the carpenter
to the middle of the

A\CAUTION / / slope first before
you open the slope.

1.Repeat 5.2.8 operation and remove the cover; remove six screws with the screwdriver,
then remove the hardware and the Acryl.

2.Push the woodcutter to the middle position of the hillside platform and uplift the hillside
assembly, then pull up the hardware bracket to fix it.

3.Remove one nut, four screws with the screwdriver and unplug one connecting terminal,
then remove front slider electromagnet JF1040B 12V.

4.Replace new and install it in reverse order.

» 37 «



5.2.17 Small tree electromagnet change

W® Please push the carpenter
to the middle of the

slope first before

you open the slope.

A\CAUTION

g

.
il .|
(DL v Ik

“."l_i] : “'\,—i‘.:‘p"ﬂ .‘.H-i'\‘

R

JE0826B1 12NN

-

1.Repeat 5.2.8 operation and remove the cover; remove six screws with the screwdriver,
then remove the hardware and the Acryl.

2.Push the woodcutter to the middle position of the hillside platform and uplift the hillside
assembly, then pull up the hardware bracket to fix it.

3. Remove three screws, then remove small tree electromagnet JFO826B 12V.

4.Unplug one connecting terminal ,replace new and install it in reverse order.

» 38 <«



5.2.18 Opposite photoelectric board change of axe reset

|

KI1300-AA07LF

1.0pen the front maintenance door with the key and unplug one connecting terminal,
then remove one screw and opposite photoelectric board KI1300-AAQ7LF of axe reset.
2.Replace new and install it in reverse order.

5.2.19 JP (Bonus) Ticket control motor change

1.0pen the lower rear maintenance door with the key and unplug one connecting
terminal.

2.Unplug one connecting terminal and remove two nuts .

3.Remove six screws and the motor.

4.Replace new and install it in reverse order.

» 39 <«



5.2.20 JP (Bonus) Ticket control U-shaped photoelectric board change

>

1.0Open the lower rear maintenance door with the key and unplug one connecting terminal.

2.Unplug one connecting terminal and remove two screws and the JP (Bonus) Ticket
control U-shaped photoelectric board FMJ-SENSOR.PCB.Replace new and install it in
reverse order.

5.2.21 Slope photoelectric detection board change

1.0pen the upper rear maintenance door with the key and unplug one connecting
terminal, then remove three screws and take out the stand interior assembly.

2.Take the character assembly out of the triangle hole.

3.Unplug three connecting terminals.

4.0pen the lower rear maintenance door with the key, remove three nuts with the
screwdriver, then take out the slope photoelectric detection board.

> 40 <«



5.2.22 Linear slider change

1.Remove four left screws and four right screws with the screwdriver, then remove the
stainless steel decorated on the axe.

2.Remove four left screws and four right screws with the screwdriver, then remove the
acryl decorated on the axe.

3.0pen the front maintenance doo with the key and unplug four connecting terminals.

4.Remove four screws.

5.Draw out the axe seat assembly downward.

6.Heat the screws with the air duct, then remove six screws with the screwdriver.

l_};'_ ‘ _:" .




Make itlover,into the angle|i |n
_ picturelandtakeloutithellinear’slider.
7.Remove one screw with the screwdriver, then remove the stop sleeve and buffer rubber.
8.Remove two screws with the screwdriver, then remove the axe handle cushion.
9.Take out the hardware.

10.Make sure to turn it over into the angle in this picture and take out the linear slider to
prevent the balls from falling out.Replace new and install it in reverse order.

B When the linear slider is installed in reverse order, make sure
that all screws are coated with the screw glue.

B Make sure that the linear slider slides in from an open upward
angle to prevent the balls from falling out; the linear slider
cannot be turned over to continue installation of other parts

until it slides into the linear guardrails completely.

5.2.23 Adjustment of limit screw

If the spring force is too large or too small, adjust the position of limit screw according to
the following procedure.

1. Repeat steps 1~5 of section 5.2.22, and remove the axe seat assembly.
2. Adjust the position of limit screw, and make the spring force suitable. Assemble in
reverse order after adjustment.

> 42 <«



5.2.24 Cooling fan change

1.0pen the lower rear maintenance door with the key and unplug one connecting
terminal.

2.Remove four screws with the screwdriver, then remove the cooling fan.Replace
new and install it in reverse order.

5.2.25 Ticket dispenser change

1.0pen the front maintenance door with the
key and unplug one connecting terminal,
remove four nuts, then remove the lottery
dispenser.Replace new and install it in
reverse order.

1.0pen the front maintenance door with the
key and unplug one connecting terminal,
remove four nuts, then remove the coin.
Replace new and install it in reverse order.

> 43 <«



5.2.27 Replacement of fuse

Fuse/of /AC220Vmachine §T4A/5x20mm 250V
Fuse[of/AC120Vmachine:jT6!3A/5x20mm K125V

1.Turn off the power and remove the fuse with the slotted screwdriver.
2.Replace new and install it in reverse order.

5.2.28 Service panel SV LCD screen change

U

111286171 > ¥
A ;,,@

1.0pen the front maintenance door with the key and remove six screws.
2.Unplug two connecting terminals and remove four screws, then remove LCD screen.
Replace new and install it in reverse order.

5.2.29 Service panel button board change

1.0Open the front maintenance door with the key and remove six screws.
2.Unplug one connecting terminals and remove four screws, then remove the service
panel button board.Replace new and install it in reverse order.

> 44 <«



5.2.30 Replace power box

O

Q

IRSE 005 I

1.Turn off the power, open the lower rear maintenance door with the key, unplug one

connecting terminal.
2.Unplug six connecting terminals, remove six screws with the screwdriver, then

remove the power box.Replace new and install it in reverse order (firstly insert the
terminals back according to the labels and insert the terminals back according to the

side of pin seat).

5.2.31 Character assembly change

1.Repeat 5.2.8-5.2.9 operation, remove the character assembly; remove two nuts with
the screwdriver, then remove the character PVC.
2.Remove one screw with the screwdriver, then remove the rack snap spring and the

slider stop.
3.Remove four screws with the screwdriver, then remove the hardware.
4.Remove three screws with the screwdriver, then remove the bearing.Replace new and
install it in reverse order.
» 45 <«



5.3 Replacement or repairing of main-board

1.Turn off the power, open the lower rear maintenance door with the key, unplug one
connecting terminal, see the components shown as the following figure:

JP (Bonus) Ticket control U-shaped
, photoelectrlc board FMJ-SENSOR.PCB

Slope photoelectric detection board
PWL- FMG EYE-V1.1

DC drive board

FMJ-MotorDrvier.PCB tree electromagnet drive board

CH 2Magnet.PCB

LED control panel

FMJ-DKQ.PCB Main-board

FMJ-MainBoard.PCB

2.Test the operating condition of relevant components and pull out the connecting terminals of
damaged components.

3.Remove four screws that are used to fix the damaged components, then remove the
damaged components.

4.Replace new and install it in reverse order (firstly insert the terminals back according
to the labels and insert the terminals back according to the side of pin seat).

® Main-board (FMJ-MainBoard.PCB)

S1, No. 3 | S1, No. 2 | S1, No. 1 | Schematic diagram for S1 Fuse 5A/16V
OFF OFF ON Zi: iﬁé I
Main-board P1 <3 - . Main board power supply
Output and input control lines - _ 12V power
Main-board P2 = — Main-board P6
Input control line ' Output control line

Main-board P3
Output and input control lines

Main-board P5
Output control line

i
—t

Volume adjustment

S2,No. 3 | S2,No. 2 [ S2, No. 1 | Schematic diagram for S2

OFF 3 21
OFF OFF OFF

ON

> 46 <«



® Small tree electromagnet drive board (FMJ-CH12Magnet.PCB)

Treel-7output Tree 8-12 output

12V power

Output of axe and
slider electromagnet

12V power

Control of axe and
slider electromagnet

> 47 <«



® LED control panel (FMJ-DKQ.PCB)

12V power

LED box
colorful lamp output

Wooden crate

colorful lamp control
P4 colorful lamp control

P3 colorful lamp control

P2 colorful lamp control

Slider electromagnet control .
Photoelectric board control 12V power

> 48 <«



5.4 Overseas-version ticket dispenser (only for overseas-version ticket dispenser )

1.Since the structure of overseas-version ticket dispenser is different from the structure of
the general-version ticket dispenser, a piece of ticket dispenser pin-board and a dedicated
wire should be added (the overseas-version ticket dispenser is DL-1275 ticket dispenser
of DELTRONIC LABS and TD-963CR ticket dispenser of Entropy 2000. The pin-board is
WL-OnlyTickDRV_V1.0 and the dedicated wire is HSD - L0013).

" Pin-board HSD-L0013

500 22#
1
2 Yellow 500 22# >
Black 500 22#
Whlte 500 22# 3
- [ 4]

AP 50300-4P bus-bars

with wings

2.When the tickets are being replenished, there is no action when the ticket card is inserted
into the ticket dispenser. Press the button on the ticket dispenser to get the tickets out.
After the tickets are replenished, press Service to return and send out the remaining
tickets. Press Start and Service to clear the remaining tickets.

DELTRONIC LABS Entropy 2000

B When 2 types of ticket dispensers are used, the ticket dispensers and
pin-boards are installed on the game machine during delivering and can
be used directly.

W If the overseas-version ticket dispenser, pin-board and wire need to be
replaced, contact the after-sales staff.

> 49 <«



5.4.1 Replacement of overseas-version ticket dispenser

1.0Open the front maintenance door with the key.
2.Pull out the terminal of the ticket dispenser, Remove 4 nuts to fix the ticket

Entropy 2000

D2963CR:
ek dlispemser

DILAZYS Rront{hardwareloff
elehispanser

B The installation method of DL-1275 ticket dispenser of DELTRONIC LABS
is same as the installation method of "'TD-963CR of Entropy 2000.

» 50 <«



5.4.2 Replacement of overseas-version ticket dispenser pin-board

1.0Open the front maintenance door with the key.
2.Pull out 2 terminals plugged onto the pin-board of ticket dispenser.

WIEONNTickD RVAVNO)

3.Remove 2 Philip's head screws to fix the ticket dispenser pin-board and remove the
ticket dispenser pin-board. Reinstall in a reverse order after replacing (When the
ticket dispenser pin-board is installed, note that OUT should be on the left and IN
should be on the right. Plug the terminals).

» 51 «



6. Assembly Drawing

6.1 Assembly Tree Drawing

— FMG2-0101000 Box assembly

-| FMG2-0102000 Power box assembly |

H FMG2-0103000 Service panel assembly |

H FMG2-0104000 Circuit board assembly |

FMG2-0105000
— Switching power supply assembly

FMG2-0109000-01
Score electric eye assembly

[ |Stop rack assembly

FMG2-0109000-02

FMG2-0100000

HH FMG2-0106000 Coin box assembly

Frame assembly

FMG2-0107000
Front side LED assembly of machine

H FMG2-0108000 Axe seat assembly

H FMG2-0109000 Hillside assembly

[ |Regulating motor assembly

FMG2-0109000-03

[ [Small tree electromagnet group

FMG2-0109000-04

FMG2-0110000
— Console decoration assembly

-| FMG2-0112000 Start button assembly|

— FMG2-0201000 Stand assembly

FMG2-0109000-05
Motor assembly

FMG2-0109000-06
Motor photo eye board assembly|

| |FMG2-0109000-07

Left bearing assembly

FMG2-0200000

-| FMG2-0202000 Stand interior assembly | -

General assembly

FMG2-0000000] |

General assembly

H FMG2-0203000 LOGO LED box assembly |

of stand

H FMG2-0204000 Sign board LED assembly 1

H FMG2-0205000 Bonus LED assembly |

-| FMG2-0206000 Upper rear door assembly|

—| FMG2-0300000 Front door assembly |

—| FMG2-0400000 Lower rear door assembly |

—{ FMG2-0500000 Hillside cover assembly |

—{ FMG2-0600000 Left POP board assembly |

__{ FMG2-0700000 Right POP board assembly|

» 52 «

FMG2-0109000-08
Character assembly




6.2 General assembly (FMG2-0000000)

12Y10Y 9 Y5

» 53 «



The three combination

16 screw round head M6*30 (chromeplating) 4 1.6.L.5863012
15 Flat gasket 6*d20*2.0 (chromeplating)| 4 1.6.DP106062
14 Flat gasket ®4*®10*1.0 (chromeplating)| 5 1.6.DP104012
13 #Sgg%%gg%%lﬁg\t,vlarge M4*8 (chromeplating) 8 1.6.L.S140032
12 ES?? %%’;éii'ﬁiév'arge M4*16 (chromeplating) 7 1.6..5141032
11 ﬁergzsslfr?ﬁ fruss M4*10 (chromeplating) 4 1.6..S241012
10 ﬁfgg %%ggg?:lﬁg\tmlarge M4*10 (chromeplating) 8 1.6..S141012
o ?Sé(g %%’;3‘;‘;5:@'”99 M4*25 (chromeplating) 4 1.6.L.S142022
8 |[FMG2-0000D01 [POP plate Andy plate-5.0T 1 1.7.WA47-0430
7 |FMG2-0700000 ﬁgﬁ{‘iﬁ?emb'y POP 1

6 |FMG2-0600000 |E03"d assembly POP 1

5 |FMG2-0500000 [Hillside cover assembly 1

4 |FMG2-0400000 |Lower rear door assembly| 1

3 |FMG2-0300000 |Front door assembly 1

2 |FMG2-0200000 |Snera) assembly 1

1 |FMG2-0100000 |Frame assembly 1

No. Drawing No. Name Material/specifications Qty.|Remarks Note

> 54 <«




6.3 Frame assembly (FMG2-0100000)

18 Impulse group filter YB24D3-6A-Q 1 1.4.LB100010
17 II:}IS;(S %r;g%%lﬁee\t,vlarge M4*12 (chromeplating] 6 1.6.L.S141022
16 #Sgg%%g32%$gwarge M4+25 (chromeplating] 32 1.6.L.S142022
15 Self-locking nut M6 (zinc plating) | 4 1.6.LM306014#
14 Cross large truss head screw |ma4#16(chromeplating) | 12 1.6..S241032
13 Cross recessed head screws |ma+20(chromeplating) | 4 1.6.LSC42012
12 Cross large truss head screw (m4+12(chromeplating) | 13 1.6..S241022
11 |FMG2-0112000 |Start button assembly 1

10 |FMG2-0110000 |Console decoration assembly 1

9 |FMG2-0109000 |Hillside assembly 1

8 |FMG2-0108000 |Axe seat assembly 1

7 |FMG2-0107000 |Front side LED assembly of machine 2

6 |FMG2-0106000 |Coin box assembly 1

5 |FMG2-0105000 |SWitching power supply 1

4 |FMG2-0104000 [Circuit board assembly 1

3 |[FMG2-0103000 |Service panel assembly 1

2 |[FMG2-0102000 |Power box assembly 1

1 |FMG2-0101000 |Box assembly 1

No. Drawing No. Name Material/specifications| Qty. | Remarks Note

» 55 <«




embly (FMG2-0101000)

6.3.1 Box ass

~|
20 3 1 22 6 10y 19 11V 19 12V 23Y 24
D O Wy Ry Ry WA




Cross round head three

26 combination screw M4*10 (chromeplating) 4 1.6.L.S841012
25 e e s nead M4*12 (chromeplating) 2 1.6..5341022
24 Hexagon socket large M4*12 (chromeplating) 4 1.6.L5141022
23 Hexagon socket large M4*25 (chromeplating) 14 1.6..5142022
22 Hexagon socket large M4*16 (chromeplating) 16 1.6..5141032
21 Cross large truss M4*8 (chromeplating) 6 1.6.L.5240022
20 Cross large truss M4*12 (chromeplating) 2 1.6..5241022
19 cross recessed M4*20 (chromeplating) 18 1.6.LSC42012
18 b inch abitdigital | eyy.| ED1.5x4.PCB 1 1.4,8K001-04210
17 5050 soft light bar LDgiggoiM;$7L°§_3§?§g?n§mp > 1.4.ZM003-03670
1 050 sottfghubar PO/ SMIIO3RGE00 s | | [y azossaseo
15 Plastic clasp For white-wooden crate 2 1.8.AA000020
14 Plastic lottery box 1 1.8.AA000070
13 |FMG2-0101D08 |Left side decoration plate |PMMA-3.0T 1 1.7.WA47-0290
12 |FMG2-0101D07 |Right side decoration plate |PMMA-3.0T 1 1.7.WA47-0300
11 |FMG2-0101D06 |Side trim bottom Melon white PMMA-10.0T | 2 1.7.WA47-0130
10 |FMG2-0101D05 |Side bordering 2 Melon white PMMA-10.0T | 2 1.7.WA47-0130
9 |FMG2-0101D04 |Sside bordering 1 Melon white PMMA-10.0T 2 1.7.WA47-0120
8 |FMG2-0101D03 |Front side bordering Melon white PMMA-12.0T | 1 1 7. WAA47-0040
7 |FMG2-0101D02 |Console bordering 1 Melon white PMMA-12.0T 2 1.7.WA47-0030
6 |FMG2-0101DO1 |Front side trimming PMMA-5.0T 2 1 7. WA47-0240
5 |FMG2-0101A07 |Ejection fixed board SPCC-3.0T 1 1.1.WA40-0070
4 [FMG2-0101A06 |gronn darmsrom! SPCC-1.2T 2 | 1 WA47-0060
3 |FMG2-0101A05 |Coin channel 1 n.1.WA47-0050
2 |FMG2-0101A04 | Someot Rtk iare SPCC-1.5T 1 1.1.WA47-0040
1 |FMG2-0101B01 |Frame wooden crate MDF-15.0T 1 1.2 WA47-0010
No Drawing No. Name Material/specifications Qty.|Remarks Note

» 57 <«



6.3.2 Power box assembly (FMG2-0102000)

5 Fuse tube 6.3A/ 125V (5X20) 1 1.4.BX120080
4 Hexagon flange surface nut |M4 2 1.6.LM204013
3 Cross recessed head screws |M3*8 (chromeplating) 2 1.6.L.SC30032
2 Three-in-one AC socket JR-101-1FR1-03 1 1.5.CZ007-00030
1 |FMG2-0102A01Power box SPCC-1.2T 1 1.1.WA47-0090
No. Drawing No. Name Material/specifications | Qty. [Remarks Note

» 58 «




6.3.3 Service panel assembly (FMG2-0103000)

[

— s

12 ﬁégﬁss'grrg\,?, truss M4*10 (chromeplating)| 4 1.6.L.S241012
11 Hexagon flange M4 1 1.6.LM204013
10 o votind head theel\i3+6 (chromeplating)| 8 1.6.L5830012
9 Rocker switch HS9-E1 1 1.4.KG008-00030
8 Round buckle-type key [tamie,fed SDP- 2 1.4.AJ500012#
7 Potentiometer knob ®13mm 1 1.4.VR201310
6 Volume VR module VR-B10KQ 1 1.4.VR160010
5 Counter DC 12v 2 1.4.JS100020
4 5-bit keyboard FMJ-SEVICE.PCB | 1 1.4.BK001-04230
3 12864 LCD screen TM12864Z-1 1 1.4.XS002-00050
2 |FMG2-0103A02 |Service panel back cover|[SPCC-1.0T 1 1.1.WA47-0110
1 |FMG2-0103A01 |Service keyboard SPCC-1.0T 1 1.1.WA47-0100
No.| Drawing No. Name Material/specifications| Qty.| Remarks Note

» 59 «

)



6.3.4 Circuit board assembly (FMG2-0104000)

8 ﬁégtsjsslgrgv?/ fruss M3*8 (chromeplating) | 16 1.6.L.S230032

7 ﬁer}gzsslgrgtzgr‘;ﬁz screw |M3*12(chromeplating) | 16 1.6.L.S331022

6 ggn‘t’g?ggﬁgfamp FMJ-DKQ.PCB 1 1.4.BK001-04160
5 12 channel drive board El\élé—CHlZMagnet. 1 1.4.BK001-04170
4 éoc:r:énnel DC drive Egé—MotorDrvier. 1 1.4.BK001-04180
3 L-shaped foot stock  [M3mm 16 1.9.LX103010

2 PBC main board P MainBoard. 1 1.4.BK001-04200
1 |FMG2-0104B01|Circuit board holder  |MDF-12.0T 1 1.2.WA47-0020
No. | Drawing No. Name Material/specifications | Qty. | Remarks Note

» 60 «




6.3.5 Switching power supply assembly (FMG2-0105000)

8 Crosslarge truss head | v (chromeplating) | 2 1.6.05240012
7 e g T =24 | M3#12 (chromeplating) 4 1.6.L.S331022
6 g?:\,?, large truss head |\ /g (chromeplating) | 2 1.6.L.S240022
5 | FMG2-0105A01  |Fixing iron for power supply|SPCC-1.2T 2 1.1.WA47-0120
4 Power box LRS-450-12|LRS-450-12 1 1.4.DY001-00660
3 Power box LRS-100-5|LRS-100-5 1 1.4.DY170130
2 |FMG2-0105D01  |Qnoffpowersupply - |pyva-2.0T 1 1.7.WA47-0230
1 |FMG2-0105B01  |Gond maner UPPY IMDF-12.0T 1 1.2.WA47-0070
No. Drawing No. Name Material/specifications | Qty. | Remarks Note

> 61 «



6.3.6 Coin box assembly (FMG2-0106000)

3 Slant bend locking piece | No. 001 1 1.4.S3500060

2 Lock 1 1.3.WA35-7010#
1 Plastic coin box 1 1.8.AA000060
No. |Drawing No. Name Material/specifications| Qty.| Remarks Note

> 62 <«




6.3.7 Front side LED assembly of machine (FMG2-0107000)

DC12V SM16703 lamp BRG60

2 5050 soft light bar lamp L=500mm YLP-3P terminal 1 1.4.ZM003-03690
Fixing plate of . -

1 |FMG2-0107A01¢ X1 B light bar | SPCC-1.2T 1 | Paint yellow|1.1-WA47-0130

No. | Drawing No. Name Material/specifications Qty. | Remarks Note

» 63 <«




6.3.8 Axe seat assembly (FMG2-0108000)

23 Y2421 Y25Y°5

6 A6 N2 NA4NL

18V20Y19 VY14
3SNI3 NS NI

> 64 <«



Cross round head three

34 Combination screw M4*10 (chromeplating) 1 1.6.L.S841012
33 A s M4*10 (chromeplating) | 8 1.6..5141012
32 Cross recessed head screws| M4*25 (chromeplating) 2 1.6.L.SC42022
31 Cross recessed head screws| M4*10 (chromeplating) 4 1.6..SC41012
30 Combinaton sraw - M4*12 (chromeplating) 1 1.6..5841022
29 Truss screw M5*50 (chromeplating) 1 1.6.L.S255011
28 Somnation Seaw e M5*10 (chromeplating) | 4 1.6.LS851012
27 Eg&%?ewcket cylindrical M6*12 (color plating) 1 1.6.LSF61023
26 Spring washer M6 (chromeplating) 1 1.6.DP206012
25 Hexagon socket cylindrical | 5512 (black plating) 4 1.6.LSF51021
24 Spring washer M5 (color plating) 6 1.6.DP205013
23 Flat gasket ®5*P12*1.0(chromeplating) | 6 1.6.DP105022
22 f,'ggg%%?e\s,vo‘:ket cylindrical M4*20 (chromeplating) 2 1.6.LSF42012
21 Hexagon socket cylindrical M3*8 (chromeplating) 2 1.6.LSF30011
20 Self-locking nut M4 (zinc plating) 3 1.6.LM304014#
19 Flat gasket d4*P10*1.0(chromeplating ) 3 1.6.DP104012
18 Hexagon socket cylindrical | \i4416 (stainless steel) 3 1.6.LSF41030
17 Sgﬁfgrﬁgﬁgﬁ Egrae?,\,three M4*8 (chromeplating) 2 1.6.L.S840022
16 /5\22(1;?: lightbar | 5050 soft light bar P et inal | 1 1.4.ZM003-03770
15 iggobzﬂ?nggm bar 5050 soft light bar 35;%!5%%%6%33& :’;’E:inal 1 1.4.ZM003-03760
14 Linear guide rail HGR15*164 1 1.4.DG010049
13 Solenoid JF-S1670DL 12V 1 1.4.CT011060
12 Sensors K11300-AA07LF 1 1.4.GY100031
11 |FMG2-0108D02 Axe head - hole side Melon white PMMA-15.0T 1 1.7.WA47-0020
10 |FMG2-0108D01 Axe head-nut side Melon white PMMA-15.0T | 1 1.7.WA47-0010
9 |FMG2-0108A09 Buffering rubber Urethane 1 1.1.WA47-0220
8 [|FMG2-0108A08 Spring guide shaft 1 1.1.WA47-0210
7 |FMG2-0108A07 Axe head cover Wiredrawing SUS304-1.0T 2 1.1.WA47-0200
6 |FMG2-0108A06 Cushion spacer SPCC-3.0T 1 1.1.WA47-0190
5 |FMG2-0108A05 Axe handle square tube stainless steel square tube 1 1.1.WA47-0180
4 | FMG2-0108A04 Slider spring 60Mn 1 1.1.WA47-0170
3 |FMG2-0108A03 Axe handle slide 7075 1 1.1.WA47-0160
2 |FMG2-0108A02 Impact plate SPCC-3.0T 1 1.1.WA47-0150
1 |FMG2-0108A01 Guardrail mount 1 1.1.WA47-0140
No. Drawing No. Name Material/specifications Qty. | Remarks Note

>




6.3.9 Hillside assembly (FMG2-0109000)




Cross recessed head

25 screws M4*10 (chromeplating)| 10 1.6.LSC41012
24 ﬁggﬁi‘g‘{gﬁ truss M4*12 (chromeplating) 1.6.0.S241022
23 e e on " |M4*10 (chromeplating) 1.6..5841012
22 |FMG2-0109A22 |Slider baffle SPCC-2.0T 1 1.1.WA47-0430
21 §cr?esfvsre°essed head M4*14 (chromeplating)| 5 1.6.L.SC41032
20 Cross round head three | \1448 (chromeplating) | 2 1.6.L.S840022
19 Hexagon flange M4 11 1.6.LM204013
18 Self-locking nut M3 (zinc plating) 24 1.6.LM303014
17 pross Jarge truss M4*10 (chromeplating)| 12 1.6.0.5241012
16 5050 softlight bar | PS50 mm YLp-ap terminal 4 1.4.2M003-03780
15 Aluminum alloy guardrail | SGR10E-683mm 1 1.4.DG004-00010
14 |FMG2-0109000-08 |Character assembly 1

13 |FMG2-0109000-07 |Left bearing assembly 2

12 |FMG2-0109000-06 [rsscmbly > P 1

11 [FMG2-0109000-05 |Motor assembly 1

10 |FMG2-0109000-04 | S atonesnet aroup 12

9 [FMG2-0109000-03 [Regulating motor assembly| 1

8 |FMG2-0109000-02 |Stop rack assembly 1

7 |FMG2-0109000-01 | Somegp i Soe &Y 1

6 |FMG2-0109D04 Slope platform plaque 3|PMMA-4.0T 1 1.7.WA47-0350
5 |FMG2-0109D03 Slope platform plaque 2|PMMA-4.0T 1 1.7.WA47-0340
4 |FMG2-0109D02 |Slope platform plaque 1/PMMA-4.0T 1 1.7.WA47-0330
3 |FMG2-0109D01  |spacer Andy plate-10.0T 2 1.7.WA47-0200
2 |FMG2-0109A21  |Rack limit iron SPCC-1.5T 2 [oectoplated | 1 1 WA47-0420
1 |FMG2-0109A01 |Hillside platform 1 |Paint yellow| 1.1.WA47-0230
No Drawing No. Name Material/specifications | Qty.| Remarks Note

>

67 <«



6.3.9.1 Score electric eye assembly (FMG2-0109000-01)

5 Hex flange nut M3(Color) 3 1.6.LM203013
4 Truss screw M3*12 (chroming) 3 1.6.L.S231022
3 Truss screw M3*4 (chroming) 5 1.6.L.S230010
2 Photoelectric board WL_FMG_EYE_V1.1 1 1.4.2J030491
1 |FMG2-0109A02| Electric eye mount SPCC-1.2T 1 1.1.WA47-0240
No. Drawing No. Name Material/specifications | Qty.| Remarks Note

> 68 «



6.3.9.2 Stop rack assembly (FMG2-0109000-02)

3 crossrecessed  M3+6 (chromeplating) | 4 1.6.LSC30022
2 |FMG2-0109A03 |Rack pull tab SPCC-2.0T 2 |oEee® | 1.1.WA47-0250
1 |FMG2-0109D05 |Stop rack PC 1 1.7.WA47-0180
No. Drawing No. Name Material/specifications | Qty. | Remarks Note

> 69 <«




6.3.9.3 Regulating motor assembly (FMG2-0109000-03)

D

9 Cross round head three |\ 1.15 (chromeplating) | 2 1.6..5841022
8 Flat gasket ®4*®10*1.0 (chromeplating)| 4 1.6.DP104012
7 Cross round head three |\ 1410 (chromeplating) | 2 1.6..5841012
6 ccé%stfirﬁgﬁgﬁ Qgrae(\j,vthree M3*8 (chromeplating) 2 1.6.L.S830022
° g(;?nstir:gggrq ggﬁa(\j/vthree M3*6 (chromeplating) 8 1.6.L.S830012
4 Electromagnet JF-1040B 12V 2 1.4.CT001-00160
3 |FMG2-0109A06 | Motor photo eye piece ~ [SPCC-1.0T 1 1.1.WA47-0280
2 |FMG2-0109A05 |Rack Q235 1 1.1.WA47-0270
1 |FMG2-0109A04 |Re9ylating electromagnetigp g st 1 1.1.WA47-0260
No. | Drawing No. Name Material/specifications | Qty. | Remarks Note

» 70 «




6.3.9.4 Small tree electromagnet group (FMG2-0109000-04)

15 Hex flange nut M4 2 1.6.LM204013
14 Truss screw M4*16 (chroming) 2 1.6.L.S241032
13 Caulking nut M3 (zinc) 1 1.6.LM303014
12 Truss screw M3*8 (chroming) 1 1.6.L.S230032
11 The three combination | \4xg (chroming) 1 1.6.0.5840022
10 e three combination | Ms+g (chroming) 2 1.6.0.5850012
9 Truss screw M3*6 (chroming) 3 1.6.L.S230022
8 Jhe three combination | \13+6 (chroming) 5 1.6..5830012
7 Electromagnet JF-0826B 12V 1 1.4.CT001-00170
6 |FMG2-0109D06|Small tree POM-1.0T 1 1.7.WA47-0390
5 |[FMG2-0109A11 |Leaf fixed iron SPCC-2.0T 1 1.1.WA47-0330
4 |FMG2-0109A10 |Draw back plate Wiredrawing SUS304-1.0T | 1 1.1.WA47-0320
3 |FMG2-0109A09 |[Small tree pole SPCC-2.0T 1 1.1.WA47-0310
2 |FMG2-0109A08 |Tree swivel 7075 1 1.1.WA47-0300
1 |FMG2-0109A07 |Tree magnet fixed iron [SPCC-1.5T 1 1.1.WA47-0290
No. | Drawing No. Name Material/specifications | Qty.| Remarks Note

> 71 «




6.3.9.5 Motor assembly (FMG2-0109000-05)

(3

L/

5 fhe headiess socket  |viax6 (Black) 2 1.6.LST40011#

4 1he three combination  \\3«g (chroming) 4 1.6..5830012

3 Motor 37YD530-12V10RPM 1 1.4.MD001-01000
2 |FMG2-0109A14 |Gear Q235 1 1.1.WA47-0350

1 |FMG2-0109A13 |Motor fixture SPCC-1.5T 1 1.1.WA47-0340

No.| Drawing No. Name Material/specifications | Qty.| Remarks Note

> 72 <«




6.3.9.6 Motor photo eye board assembly (FMG2-0109000-06)

-
-

ﬁ@@

3 e roe s Pondt o |M4+8 (chromeplating) 2 1.6.L.5840022

FMG2-0109A15 [MQLor photo eye SPCC-1.2T 1 1.1.WA47-0360
1 Pz g onaned | E\13-SENSOR.PCB 1 1.4.BK001-04190
No. | Drawing No. Name Material/specifications Qty.| Remarks Note

» 73 «




6.3.9.7 Left bearing assembly (FMG2-0109000-07)

4 Flat gasket D4*P8*0.5 (chroming) 4

3 The thrée combination| 14«10  (chroming) 2 1.6..5841012

2 604 Bearing 4x12*4 2 1.4.2C001-00480
Fixing hardware -

1 |FMG2-0109A16 | ¢ed Ao SPCC-1.5T 1 1.1.WA47-0370

No. Drawing No. Name Material/specifications | Qty.| Remarks Note

> 74 <«



6.3.9.8 Character assembly (FMG2-0109000-08)

T
. & D
T U8 /2
(6 \ Q%
o c
D N
&
D~
(8N
3/

12 Truss screw M4*8 (chroming) 2 1.6L.S240022
11 Truss screw M3*8 (chroming) 2 1.6LS230032
10 Truss screw M3*12 (chroming) 1 1.6L.S231022

The three combination .
9 screw round head M4*10 (chroming) 4 1.6L.5841012
8 Bearing SG15 3 1.4.ZC001-00470
7 Rack snap spring 0.3X5X10 1 1.4.TH002-00080
6 Flat wire springs TF10X5X20 1 1.4.TH002-00070
5 |FMG2-0109D07 |Character PC-1.0T 1 1.7.WA47-0380
4 |FMG2-0109A20 |Electric eye sensor SPCC-1.0T 1 |paint yellow [1.1.WA47-0410
3 |FMG2-0109A19 [Character holder SPCC-1.5T 1 [|Paint yellow |1.1.WA47-0400
2 |FMG2-0109A18 |Slider stop 7075 1 1.1.WA47-0390
1 |FMG2-0109A17 |Slider length White POM-10.0T 1 1.1.WA47-0380

No Drawing No. Name Material/specifications | Qty.| Remarks Note

» 75 «



6.3.10 Console decoration assembly (FMG2-0110000)

9 |FMG2-0110D04 |AWard-winning PVC-0.5T 1 1.7.WA47-0420
8 |FMG2-0110A05 |Coverfastener5  |SPCC-1.5T 1 1.1.WA47-0480
7 |FMG2-0110A04 |Cover fastener 4 SPCC-1.5T 1 1.1.WA47-0470
6 |FMG2-0110A03 |Cover fastener 3 SPCC-1.5T 1 1.1.WA47-0460
5 |FMG2-0110A02 |Coverfastener2  |SPCC-1.5T 1 1.1.WA47-0450
4 |FMG2-0110A01 |Coverfastenerl  |SPCC-1.5T 1 1.1.WA47-0440
3 |FMG2-0110003 |joeeaton parta  |PMMA-3.0T 1 1.7.WA47-0280
2 |FMG2-0110D02 |JomSO® | Lart3  |PMMA-4.0T 1 1.7.WA47-0270
1 |FMG2-0110D01 |GonSole part2  |PMMA-4.0T 1 1.7.WA47-0260
No. Drawing No. Name Material/specifications | Qty. | Remarks Note

> 76 <«




6.3.11 Start button assembly (FMG2-0112000)

6 |FMG2-0112D04 |Ax protector, 1 PVC-0.5T 1 1.7.WA47-0400
5 | FMG2-0112D03 |Axe head bottom sticker PVC-0.5T 1 1.7.WA47-0410
4 Eﬁgﬂgeb}gfﬁg h""(i)tlge'er‘)mp TN-BK-C-CY D Yellow | 1 1.4.AJ002-00230
3 | FMG2-0112C01 | Axe protector 2 Yellow PE 1 1.8.WA47-0010
2 | FMG2-0112D02 | Axe protector 1 PC-1.5T 1 1.7.WA47-0190
1 | FMG2-0112D01 |Console trimming 1 PMMA-4.0T 1 1.7.WA47-0250
No.| Drawing No. Name Material/specifications | Qty.| Remarks Note

> 77 <«




6.4 General assembly of stand (FMG2-0200000)

3Y14V11Y12

16 Y10 Y13 Y8

» 78 «



19 ES;S%%;S%%&S&J”QE M4*12 (chromeplating)| 2 1.6.L.S141022
18 ﬁég(sfsl;gﬁ truss M4+*12 (chromeplating)| 7 1.6.L.S241022
17 Hexagon flange surface nut |M4 1 1.6.LM204013
16 Caulking nut M6 (zinc plating) 1 1.6.LM306014#
15 Hexagon socket large M4*20 ( chromeplating)| 2 1.6.L5142012
14 Hexagon socket large M8*35 (stainless steel) 3 1.6.L.5183025
13 Socket column head screw |M6*25 (black coating) | 2 1.6.LSF62021
12 The round head screw M4*25 (black coating) | 3 1.6.L.S742011
1 Chrome bolt ?;S,G;Zd(;ameter 3 1.6.LD005-00040
10 |FMG2-0200A05 |Support rod spacer White POM 1 1.1.WA47-0520
9 |FMG2-0200A04 [Support rod limit iron SPCC-1.2T 1 1.1.WA47-0510
8 |FMG2-0200A03 [Support rod SPCC-2.0T 1 1.1.WA47-0500
7 |FMG2-0200A01 |Hidden line card SPCC-1.0T 1 1.1.WA47-0490
6 |FMG2-0206000 |Upper rear door assembly 1

5 |FMG2-0205000 |Bonus LED assembly 1

4 |FMG2-0204000 (Sign board LED assembly 1 1

3 |FMG2-0203000 (LOGO LED box assembly 1

2 |FMG2-0202000 |Stand interior assembly 1

1 |FMG2-0201000 |Stand assembly 1

No. Drawing No. Name Material/specifications | Qty.|Remarks Note

>

79 <«




6.4.1 Stand assembly (FMG2-0201000)

« @O

Hexagon socket large
rew

M4+*25 (chromeplating)

1.6.L.S142022

tr1
Hexagon socket large
truss %ead screw

M4*16 (chromeplating)

1.6.L.S141032

Cross recessed head
screws

M4*16 (chromeplating)

1.6.L.SC41042

Cross large truss
head screw

M4*16 (chromeplating)

1.6.L.S241032

Cross large truss
crew

M4*12 (chromeplating)

1.6.0.S241022

Hexagon flange
surface nut

M4

1.6.LM204013

Round antimagnetic horn

4 inch 8Q/15W

1.4.YS204040

1.0 inch 3x5-bit digital
tube panel

FMJ-LED 1.0 inch x3x5.PCB|

1.4.BK001-04220

1.5 inch 4-bit digital tube panel

FMJ-LED1.5x4.PCB

1.4.BK001-04210

5050 soft light bar

DC12V SM16703 BRG 60 lamp
L=800mm YLP-3P terminal

1.4.ZM003-03700|

7
2
1
1
2
FMG2-0201D06 |Score board PMMA-3.0T 1 1.7.WA47-0360
9 |FMG2-0201D05 |Cover inner edge 2 PMMA-5.0T 1 1.7.WA47-0160
8 |FMG2-0201D04 |Cover inner edge 1 PMMA-5.0T 1 1.7.WA47-0150
7 |FMG2-0201D03 |Front plaque of stand |PMMA-3.0T 1 1.7.WA47-0310
6 |FMG2-0201D02 [Stand bordering 2 Melon white PMMA-12.0T| 2 1.7.WA47-0060
5 |FMG2-0201D01 |Stand bordering 1 Melon white PMMA-12.0T| 2 1.7.WA47-0050
4 |[FMG2-0201B01 [ignel dispiay MDF-12.0T 1 1.2.WA47-0030
3 |[FMG2-0201A04 |Right trimming of speaker |SPCC-1.2T 1 1.1.WA47-0550
2 [FMG2-0201A03 | Left trimming of speaker  |[SPCC-1.2T 1 1.1.WA47-0540
1 |FMG2-0201A01 |Stand frame 1 1.1.WA47-0530
No.| Drawing No. Name Material/specifications Note

» 80 «



6.4.2 Stand interior assembly (FMG2-0202000)

R}

6 ﬁég%isslgregv?/ truss M4*8 (chromeplating) 3 1.6..5240022
5 ggpesvgsfecessed head  |M4*8 (chromeplating) 3 1.6.L.SC40022
4 5050 soft light bar D op o070 REB6OlamD | 1 1.4.ZM003-03740
3 |FMG2-0202A01| Triangle fixing iron SPCC-1.5T 3 1.1.WAA47-0560
2 |FMG2-0202D02| oner Piae of stand - |pya 3 o7 1 1.7.WA47-0370
1 [FMG2-0202D01|Stand interior lamp edge |Melon white PMMA-12.0T 1 1.7.WA47-0070
No.| Drawing No. Name Material/specifications | Qty. | Remarks Note

» 81 «



6.4.3 LOGO LED box assembly (FMG2-0203000)

7 Self-locking nut M4(zinc plating) 6 1.6.LM304014
6 Flat gasket ®4*P16*1.0 (chromeplating) 6 1.6.DP104042
5 E‘Sgg %régc;(élﬁee\tlvlarge M4*25 (chromeplating) 6 1.6.0.S142022
4 5050 soft light bar PR SMICTOSRGB B0 lamp) 4 1.4.ZM003-03730
3 |FMG2-0203D03|LOGO lamp box parts 3 | PMMA-3.0T 1 1.7.WA47-0320
2 |FMG2-0203D02|LOGO lamp box parts 2 | Andy plate-5.0T 1 1.7.WA47-0210
1 |[FMG2-0203D01|LOGO lamp box parts 1 | Melon white PMMA-12.0T | 1 1.7.WA47-0080
No.| Drawing No. Name Material/specifications Qty. [Remarks Note

> 82 «



6.4.4 Sign board LED assembly 1 (FMG2-0204000)

. DC12V white light 60 lamp
2 5050 soft light bar || “oc -\ pop terminal 2 1.4.ZM003-03720
1 |FMG2-0204A01(Light bar holder 1  |SPCC-1.0T 1 1.1.WA47-0570
No. | Drawing No. Name Material/specifications Qty.| Remarks Note

» 83 <«




6.4.5 Bonus LED assembly (FMG2-0205000)

2 5050 soft light bar [PGE2Y While ight 80 lamp | -, 1.4.ZM003-03710
1 |FMG2-0205D01 |paney P2 "™ |Andy plate-5.0T 1 1.7.WA47-0220
No. | Drawing No. Name Material/specifications Qty. | Remarks Note

> 84 «




6.4.6 Upper rear door assembly (FMG2-0206000)

-
O
3 Slant bend locking piece | No.001 1 1.4.53500060
2 Door lock 1 1.3.WA35-7010#
1 |[FMG2-0206A01 |Upper rear door SPCC-1.5T 1 1.1.WA47-0580
No. | Drawing No. Name Material/specifications | Qty. Remarks Note

» 85 «




6.5 Front door assembly (FMG2-0300000)

Cross the big flat head self

11 tapping Screw M3*8 (chroming) 2 1.6..S330022
10 Truss screw M4*25(Black) 4 1.6.L.S242021

9 Hex flange nut M4 8 1.6.LM204013
8 Truss screw M4*8 (chroming) 4 1.6.L.S240022

7 Lottery adapter WL-OnlyTickDRV_V1.0| 1 CEC 1.4.BK200091
6 |FMG2-0300C01 | Hanging board for wire ABS 1 1.8.WA47-0020
5 Oblique bent lock plate No.002 1 1.4.SJ500050

4 Lock 1 1.3.WA35-7010#
3 |FMG2-0300A02 |Cover of lottery machine | SPCC-1.5T 1 1.1.WA47-0600
2 |FMG2-0300A01 |Console hinge SPCC-1.5T 1 1.1.WA47-0590
1 [FMG2-0300B01 |Front door MDF-15.0T 1 1.2.WA47-0040
No. Drawing No. Name Material/specifications | Qty.| Remarks Note

» 86 <«




6.6 Lower rear door assembly (FMG2-0400000)

6 8215“6 bentlock  INo.002 1 1.4.5J500050
5 S”j?gggm'f”ge M4 4 1.6.LM204013
4 ﬁégzsslgrgv% russ — |M4*50 (Stainless steel) 4 16.LS245015
3 Cooling fan (12cm) |MDI21ZPIBLAR).EGN |y 1.4FS101012
2 Lock 1 1.3.WA357010#
1 |FMG2-0400B01| Lower rear door MDF-15.0T 1 1.2.WA47-0050
No.| Drawing No. Name Material/specifications Qty.| Remarks Note

» 87 «



6.7 Hillside cover assembly (FMG2-0500000)

12 ﬁéggsslgg,?, russ  1M4*12 (chromeplating) 12 1.6.L.5241022
11 [2050 sof gﬂgtribqeﬂt 5050 soft light bar P2y SM19 103 BEB 69 amp) 1.4.ZM003-03750
10 5050 soft light bar  [PS72¥ SM16703 RGB 00 lamp 4 1.4.ZM003-03740
9 |[FMG2-0500a03  |ronttimming of gpee g ot 1 1.1.WA47-0610
8 |FMG2.0500a02 |00 S ™ specaat 1 1.1.WA47-0620
7 |FMG2-0500801  |heeei v |sPoc-LeT 1 1.1.WA47-0610
6 |FMG2-P0035 E%%tg (f)?rcg‘\i,gﬁ r2 Paste for mirror plane 1 1.7.WA47-0580
5 |FMG2-P0034 E%?fg f)?'cg‘\i,'erﬁ r1 Paste for mirror plane 1 1.7.WA47-0570
4 |FMG2-0500D04  |-ERIMMIng of yelon white PMMA-12.0T | 1 1.7.WA47-0110
3 |FMG2-0500D03 (F:%%reltr trimming of Melon white PMMA-12.0T 1 1.7.WA47-0100
2 |[FMG2-0500D02  |FfOnt timming of 10100 white PMMA-12.0T | 1 1.7 WA47-0090
1 |FMG2-0500D01 Hillside cover 1 1.7.WA47-0170
No. Drawing No. Name Material/specifications Qty. |Remarks Note

> 88 <«




6.8 Left POP board assembly (FMG2-0600000)

e
-~
A
. \2/
e
-~
e \4/
®
¥
4 Cap nuts M4 (chromeplating) 4 1.6.LM404012
Hexagon socket large * .
3 truss head screw M4*12 (chromeplating) 4 1.6.L.S141022
2 |FMG2-0600A01 |1 jOWer fiaht display |sp e g 57 2 1.1.WA47-0640
1 |FMG2-0600DO01 |Left side of POP plate | Andy plate-5.0T 1 1.7.WA47-0440
No. | Drawing No. Name Material/specifications Qty. | Remarks Note

> 89 <«



6.9 Right POP board assembly (FMG2-0700000)

4 Cap nuts M4 (chromeplating) 4 1.6.LM404012
3 Hexagon socket 1arge |\14x12 (chromeplating) | 4 1.6.05141022
2 |FMG2-0600a01 [ e JOWer fight display |sp e g 57 2 1.1.WA47-0640
1 |FMG2-0700D01 |Right side of POP plate] Andy plate-5.0T 1 1.7.WA47-0450
No. | Drawing No. Name Material/specifications Qty. | Remarks Note

» 90 <«




9200d-¢ONd  L200d-2ONd  §200d—-CONA
L000d-2IKd 9000d-29Nd 2]
0408€00d—-cONA

€000d-2INd

5G000d-¢ONd

¥000d-2IONd

\l

¥200d-2ONA €200d-2INd

wﬁoom Nwzm

0€00d-CONA

\

6200d-CINd

/

1100d—-2INd

—— 1 —

¢100d—¢IONA

0100d-2INd

41€00d-cONd

8T100d-GIRA

1000d-2ON:d

9T0Vd—"THYM

UO"Woo"de|yem MMM . /a3y

HOALdVIHVAL

dET00d-2ONd

GT00d-ZINA

&%

8000d-ZONA

ﬂ.l..lj|

7. Printing Pattern

40200d-2IId

> 91 <«



8. Wiring Diagram

92




> €6 «

z !
g _ v
. 9
8
uoling Suriieg
Mg u011nq 99 TAIIG
R d6TA NG
7 i
Jayeads j ME A
Yty d81A ST 17 a)d AOTAIS—[A
Msl B8 g A e o ] e P 7 NT |- 10 [9] o i
e & T NI el
K bl 1K v
Jaxeads M a CT[ ST womeods owueno punos 1307 919 1) v
youry LT LT TiLe e woTng BUT o] L L oy W= e e
Msh o8 12001 o FI00T-2ONd S000T-GON u0iing 991a05[ 9 [ 9 e o ey A ™o paoq uoying
— —  — — /7 orws ¥ SuTes| 8 8 I pE— qm 318 g Lt O [oued ao1at08
- T ZH00'T-Z9NA R KAl 500 ! 0001200
[ dr-oos0sxi_€100T-GSH 7 rmred [ 1 {1y
vl¥ T Suow S101A:d 01 05 6 ' 6ty nqg jJe
7 _ tle pits| 7 snuow snotasad o3 oo OT O] Tq Nk | uo4ing jJe4s
wera e 14 7 WOTG0ETEd | I8
T O ] L 1461 uojyng jaeys
S — TATHAT ORI I ]
H00T-ZOMe r [ [elow g 1IN ANTOR T000 TGO
7 AO-dn EVOOTZONA oy A T |- —oTioT s LI L]0 oNO _m_ _m_ _m_ yorendors £101107
L—00¢ 222 1d| — ToLe e X dz1'1L 6]
Em:mnmm Z 008 202 34 s Al ele]x . LI AD
19¥21T 3
. 00E #2214 , 6 AT
o1 1 8000 ZONT Nd—| 818 g [4 o
4 00€ #22 N k END X _m_ yoyendols uroy
20K Lk o EN
i T 100072 _ L1L Iy EIEIRE LERN) 6l 6 6
o ’ TI[1T N Jo pavoq L
POIBIIUT 19501 OXY é_ , 21-6/% d m m wm po EIE% vy £ T
¥ € T000T-Z9I. r 7 @ o 914309720103 ¥ yrg R Tostods1p
dLOVV=00ETTY o [z Wl e g o
»%:tu..ﬂnu“ A [T " cw_m wﬁ wﬁ ng TS w ‘1A T 100-11
S S8 @ mﬂ oT|Ad T000T-CONd T000 20N ND LY 2v00T 2okd ND
D HOSNES THT QO[ L] Ty ) m
NI A A [T APO-dVX__ AFO-HHVX T 061077
pmog  ZINO[ET ¢ L X [ET[eT {1 =
514799 [9010yd clol 21z LT[2T Td TA} 712 =]
Pl Lo ) "I-CONd ey |CL]C1 N LM 6 0919S-UT0)
prsmogar IO GG oy 8000729 7 8] ¢ e 1019005111
RENCIANG 1000 =291 s we [TT]TT Th 10001-29Wd 1000'T-ZON xm_ AN 4 .
HX roy RO K0 IS TH00T-20Kd |G
L Bl VR 14-2/2
ao T AE T/Te m liA— Izl >§v ACT+
aw [9]9 qL8 S e A"
e N nd 17 T A ZT00T ZoRd
AS _MM_QM‘ 7 7m ngd 1T Td pu JeTA
4100071 z9MA 7d £l el *C0LITIKS
1-ZV98CIRL | e e e Tt e H B
g ERER T e , Tz A AT
WALELS e I R 1o [TefTz o . o O[T 9T00T NI T4
S A To001-2on1 deg-5z0evld ! e 80 ONA-[d L= i L1007 2O dg1A
U0aI0S (YT AC [ 10007-GM: 2/140d "pIeoguIep-[Nd 1A oued [ rm; Ad £ M — E
[oued 9o1a108 A m m a ﬁ p-eog-ulel L cle I Al LN m T
o b o Ew w Lo-RHo2 Qd T 81001 oM 1A
7 ITd
z T
g 14
1 9
8




> 16 <

¢/C
00 "¢ "4°A
L/ ELE/ () SWeu 1onpo.d

d9
0dPHC A=Wl m A e :
L ¢
970sU0d JO il ¥
SOTI0130T JO V_Momu Vv 1d 3 71
JToqunu Jo owmo ele g gl
adoTs Jo aeq aqn [eI181( ;eon w w 10 T
WSIT I [ng0[00 v _ I Ol gy
AG Pwes utep deTA 2000 1-ZOINT STe A al
ad v 919
It o™ - il
w w T
Kd¥01AZ1-0890A28 (J\ ) Ak , ele e
ot 6000T-2ON 14, N\N G000 =3O 712 40
Joj0w Todjuoo  0G00T-EOM: | T Hx
1o¥O L (snuog) d[ s T1007T-ZON:
@dpxe Taa1-ma NI 21T nd
[AND[ T]T Mm 0d “GxE0 "TAAT :,:ﬁ z %) 2110
< aqny
jo drags [AND] T 90 . _ 11100
m_m_ﬂ vty aqny 1e3181p Jf Lo o |1B3181p 81008 et NI 4od pocwmzmwmo Dzm. 0110
s ndno Q0T VT ¥ | ¥ [MP010 yiei[g| e r . PIEOq OALIp BousizoII20[0 e Ty
‘ 21z o «_mm 2 " e R LT 5000'T-Z9M:] Y
’ Teusts 1ed | € D) 14} dOTHY
oA et I o A I INOLTHT 7 LI C— | LTLTINT d
61007T-2: o (11 o Y R A ol LS e Tent Tz
S100T-zINd V1A 71007T-29Wd S000T-ZON - Ws 516 2Nt SIoe
:mm M ; e 7% L IO K
oxe Jo aeq N ) Id V100 G
a . d] , €L0100[ 9
BT IJI0T0) RROOTZONT IALL ) B N |_ ¢ JAcI+] 2100 L
. u d02-¢20¢¥ 9d 14-2/2 TTao | L.
fiziin @0d TOTAIIONOR- )] 000K @ 7d 1100} 8
a4 | td 10029
L%qm sl A (SN DOATE [Shar—\ G0/t V[V [0 r Ao
T oIl Mm% M M Md @ g I I ) duiy dE 14 B N0TE-UA
[0 o) N0 <22 [ae1= Ay cle g Aot
w w 20 ZL00 INTL LY L KN So00zoma AT et oy A
araidl . d70-520%7 Zd T T iy
cle gl LI ] pivoq oALap d pL— M 0001 zond
T ¢/2a0d "preogurey [ LIA J000T &N . 00
£10071-GNd L preoq-ueW | o aunoa
0100129 ol wostrd W ot wst xoq_tomog
Z1007T-C9Nd N NIE sioTs = N T I
[N |71 - (TA/ND
“m & [\C1H] p1-057-S41 7_~ Mw T | 06007 1-29NA
i @ [\zT1| XOq Jomod N . 62001-ZON:I 2022V
€2001-20d i V200 TR X 9200'T-Z9N: SO0 20N
A9TTA @ | (ND - 5
d9TX \ND (& NO)| 205,11 TA/ND [
| it M mﬁ i SERAR mwpmw §-001-S¥T Y e e } f.oié&aaro N C
i q —G[¢S xoq JemoJ [T [@ 0 L o—ml 1OV [y 1
SV r— _ M S| NS+ ™ T
A Gl-2/2 e Qs samod  pe0 T Zoi 01148
TR T ed-g | iy L Kl Gy TE00T-ZOKd  GZO0T-ZON SE00'T-CON:
oy gy @ —a] w m u 16007-201d
LT ITE o™ ¥ 2200720

3 [
8 L [ 9 [ g Av ¥ €




SPARES AND SERVICE CONTACT INFORMATION

SEGA

amusements international

- SEGA TOTAL SOLUTIONS -

42 Barwell Business Park
Leatherhead Road,
Chessington,
Surrey,

KT9 2NY
United Kingdom

Parts: +44 (0) 2083918060
stssales@segaarcade.com

- TECHNICAL SUPPORT -

+44 (0) 2083918060
technical@segaarcade.com

- PLAY IT AMUSEMENTS -

870 Lively Blvd
Wood Dale,
IL,
602191
United States of America

Parts/Customer Service: +00 (1) 224 265 4287
Technical Support: +00 (1) 224 265 4283
PIA: support@playitamusements.com

Amusements




5
2
4
7
o
"

‘5
’
oz
g5
s
7

7
‘
?
7
7

FMG2-P0O037CEC

\WAHLAP TECH

http: //www.wahlap.com

3 The specifications and operation instructions in this Manual are subject
to change without notice for reasons such as performance.



